EihS T FR5EH# INDUSTRIAL SEWING MACHINE

DREVICIE
FT7002
F17002-1
FT7003
FT7010
FT7011
FT7013
FT7039
FT17039-1
FT7039-2
FT7060
FT7060-1
FT7200

——

@ iﬁmﬁm&ﬂéﬁﬁlﬁﬂa CHING CHI MACHINE CO., LTD

http://www.kingtexsewing.com.tw



1. FT7002 #4155 4Z F5Two Needle Chain Stitch Machine For Ft7002

\

& \
= 1 = = 3 & @
\ = =R \ /
w 8)) N \)) 9

R \))

WY
/S
/lll

(( -
(fr(g T

| e} < v Ne

m .ﬂ@'_z 1) @‘

17

16




1. FT7002 & )$1 =4 Two Needle Chain Stitch Machine For FT7002

5k
Ref. No.
1

o0 ~J1 O\ L B~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
29-A
29-B
29-C
29-D
30
31
32
33
34
35
36
37
38
39
40
41
42

Yk

Parts Number
5221NC02640
8SH32440300A
2210020103
2210020104
2200000349
2200000348
2210020107
2210020108
2210020109
2210020110
2210020111
8MA85240306B
2210020113
2210020114
2210020115
5221NG02640
2210020117
22100002041
2280000203
5221LL02640
5221LL02641
5221LH02640
8MB04280705K
2210020124
2210020125
5221DF02640
5221FD02640
5221TP02640
5221PF02640
8SH32440300A
5221PF0264H
5221PF0264]
8MCB85240705A
2210000547
8MB03200405A
2210000539
8MB04280807K
2210000541
8ME03200606A
8MK85240607A
2100000223
2210000556
2210000554
8MB85240807K
221A0020141
5221DG0003

i

Description

$188 Needle Clamp --=-=-m=mmmmmm s e e
B SCrew (CTOT09 1/8"-44%3) <memeemeemmemmeameameemmemmemeameameemeemmemen
BEFE  StUA - mm e e
FEHEE SPIING =mmm e e e e e e e
SHARIEHIBENT Tension Control Plate ---------mmmmommmm oo
SHERIEEIAR Thread Guide Plate -------mmmmmmm e
#4 F Looper Thead Retainer HOlder --=-=-==mmmmmmmmm oo
EH# Thead Guide(Right) =---mmmmmmmmme e ool
EARAAML Supporting Plate ------nmmmmmmmm s e ool
R Thead Guide(Left) ~m-mmmmmmmmmmm e
EH R Thead Guide(Center) -----mmmmmmmmmmm e ool
BZHE Nt (FT020112 M3.5-0.6%3) womemmemmeemeemeemmemmeameemeemeemmemeameamen
H 4 Looper Thread Eyelet =---m-mmmmmmmmm s ool
H i Looper Thread Byelet(Right) -=-=-mmmmmmmmm oo
H i Looper Thread Eyelet(Left) -------m-mmmmmmmmmmm oo
%8128 Needle Guard (Rear) =--=-m=mmmmmmmmmm e e
HE ST AR B BN Driving Shaft ----c-cmemmmmmee e
FEHRZE Cloth Plate ---m-mmmmm e e e
T BRI Front COVEr =m-mmmmmmmmmm e oo oo
FERRET LOOPET ~mmmmm e e e e e
FERRE Looper (Kight) =mmmmmmmm e e
BEENE Looer Holder =-mmmmmmmm e e oo
AR Screw (FT1036 M4-0.7%7) =-m-mmmmmmm e e e
Eagils Looper Thread Take-up --------==mmmmmmmmm oo
HHEH Crankshaft ---mmmmmme e oo
HIR A Diff Feed DOg ~---mnmmmmmmmmm e e
FEMEE Main Feed DOg -------mmmmmmmm e oo
1 Needle Plate ~-=-mmnmmmmmmm e e e
R Presser Foot Complete Set --mnmmmmmmmmmmm oo
B SCIEW (CTOT09 1/8" 443 ) cmemmemeameemeemmemmeameameameemeememeameemen
FRETHE Presser FOOt Pin -m-mmmmmm s e oo
FEHEE SPIING = mmmm e e e e e e e e
BEAR Screw (M3.5-0.6%8) =mnmmmmmmmm e e
FARE WaSher -e-mmmmmmm e
B4 Screw (FOSA8 M3-0.5%4) «oneemmemmmmeameemeemmemeemeameemeemeemeameemea
ST ZR SUPPOIT mmmmm e e e e
B4 SCIew (CO21S MA-0.T#8) <omeemmemmemmeameemeemmemmemeameameemeemmeemeemea
FRI SR SUPPOIT =mmmmmmm s oo
BZ5% SCrew (C0O235 M3-0.5%6) <onvemmemmemmeameemeammemmemeameemeemeemmemeamen
B2 Screw (FTOS04 M3.5-0.6%6) <neemmemmeameemeemmemmemeameemeemeemmemeemea
FARE Washer (W3) mmmmmmmm e e e e
R Thread Guide ------mmmmmmm s
B SUPPOIT =mmmmmmm e e e e e e
B SCrew (FO5S5S M3.5-0.6%8) <memeemeemmemmmmeameemmemmemmeameameemeemmemen
E R4 Thread Guide ASm. =-mmmmmmmmmm s
EATES Feed DOg ASIML-mnmmmme e e e e

= = = = = DN L0 DO DD b b b e e e e e DD e e e b e e e e e e e e e e e e e DN



2. FT7002-1 = /2)$tE2£& 5 Three Needle Chain Stitch Machine For FT7002-1




2. FT7002-1 = /2)$tE2£& 5 Three Needle Chain Stitch Machine For FT7002-1

g YrkEeR EZ AL HE
Ref. No. Parts Number Description Amt.Req.
1 2280020201 s R Thread Guide HOLAEr —omoommommmm oo d oo 1
2 2200000327 B Thread Guide Pipe -------mmmmmmmmmoo oo 1
3 2210020103 T |
4 2210020104 L= I ) 00 1
5 2200000349 SR LB AN Tension Control Plate -------m-mmmmmmmomom oo 1
6 2200000348 TR IEHIM Thread Guide Plate -----=-mmmmmmmmmmmmmmmmm oo 1
7 2210020107 %4 F- Looper Thread Retainer Holder ------=-===mmmmmmmmmmmmoooo 1
8 2210020108 SE A Thread Guide (Right) ----mmmmmmmmmmo s 1
9 2210020109 SEAR I Supporting Plate ------=-=-mmmmmmmmmoo oo 1
10 2210020110 S Thread Guide (Left) —--mm-mmmmmmmmmmm oo 1
11 2210020111 A Thread Guide (CENnter) ----=--nmmmmmmmmmmmmmmmmcm e e 1
12 8MB85240306B 4% Screw (FO20112 M3.5-0,6%3) wmmmmmmmmmmmcmmm oo 1
13 2210020113 SE L Looper Thread Eyelet ----mmmmmmmmmoooooeoeo oo 1
14 2210020114 S Looper Thread Eyelet (Right) -=-=-mmmmmmmmmmmco oo 1
15 2210020115 S Looper Thread Eyelet (Left) ---m-mmmmmmmmmmmmmm oo 1
16 2100001121 IE ST TIRENENE Tension NUL ----nmnmmmmmmmmmmmmmm oo 6
17 2200000303 B BUSNING ~mmmmm o m s 6
18 2100001123 BHSEE SPring (Red) —---mmmmmmmmmmmmmm s oo 3
19 2210020219 SEALE Tension POSt SUPPOTt ==nmmmmmmmmmmmmmmmo oo 1
20 2200000312 S Thread GUIde ----n-nmnmmmmmmmmmmmmmmmm oo 6
21 2200000311 S Thread GUIde ------nmnmmmmmmmmmmmm e 6
22 2200000305 P EEHE SPIiNG SEAt =--mmmmm e s 6
23 2210020223 FZHRF Release Wedge ----mmmmmmmmmmmmm oo 1
24 2100001127 S N 6
25 2100001126 IR FIFEHIE Tension DISC ---mnmmmmmmmmmmmmmmmmm oo 12
26 22000003081 e ‘
27 22000003091 BEAER SPACET - mmmm o m oo 6
28 2200000422 N X
29 2100001132 JHEE SpPring (YellOW) =--m-mmmmmmmmmmm oo oo oo 3
30 8SME04280708A 1E5% Screw (CT0206 M4-0.757) =mmmmmmmmmmmm e )
31 8MB03200405A BE5% Screw (FOS548 M3-0.5%4) wnmmmmmmmmmmmm e )
32 2210000539 T ZE SUPPOTT =mm oo s 1
33 8MB04280807K HE4% Screw (CO215 M4-0.7%8) =mnmmmmmmmmm e 3
34 2210000541 TR TZRE SUPPOIT = mmmmmm oo oo 1
35 8ME03200606A BEE% Screw (C0235 M3-0.5%6) =mmmmmmmmmmmmmm e )
36 8MK85240607A 12 %% Screw (FT0504 M3.5-0.6%6) =--nmmmmmmmmmmmmmm s mcmmsoco oo 1
37 2100000223 FAEE Washer (W3) -ommmmm oo e 1
38 2210000556 S Thread GUide -----mmmmmmmmmmmmmmm oo 1
39 2210000554 T ZH SUPPOIT —mmmmmm s 1
40 8MB85240807K T8 4% Screw (FO555 M3.5-0,6%8) =-mmmmmmmmmmmmmm oo 1
41 221A0020141 38 Thread Guide ASIM. -=-mmmmmmmmmmmmmm e oo 1
4 2210000547 BB WASKET onemmememmmecememememmemememeemememememeeme e emem e emem e eneee 2
43 8MNO03200500A T2 A% Screw (STBO116 M3-0.5%5) =mmmmmmmmmm e oo 1
44 221A0020144 EZ25 A Release Wedge ASM, --mnmmmmmmmmmmmmmmmmmm oo 1



3. FT7002-1 = /2)%$1¥=#& 5 Three Needle Chain Stitch Machine For FT7002-1 ;3




3. FT7002-1 = /2)%$1¥=#& 5 Three Needle Chain Stitch Machine For FT7002-1

5k
Ref. No.
1

o0 ~J1 O\ L B~ W

11
12
13
14
15
16
17
18
19
19-A
19-B
19-C
19-D
*20
21

Yk

Parts Number
2280020301
2210020302
5221NC02641
8SH32440300A
2210020305
8SB24560405A
5221NG02641
2210020117
2210020125
2210020124
5221LL02643
5221LL02642
5221LL02641
8MB04280705k
5221LH02641
5221DF02641
5221FD02641
5221TP02641
5221PF02641
8SH32440300A
5221PF0264H
5221PF0264]
8MC08240705A
2280020320
5221DG0004

*: FOR Rp5 HH

% T

Description

FEIRZE  Cloth Plate --mmmmmmmem e e oo

I Side Cover -

$188 Needle Clamp =--=-m=mmmmmm s oo e
BEE% Screw (SHO46S 1/8"-44%3) cmemmeemmeemmemeemeemmeemeemeemceemeemeannen-

@2 Spacer ------

B5% Screw (SHOA13 3/32"-56%4) wemmemmeameameemmemmemeemeemeemeemmemmeameamen
#BEH 2 Needle Guard --------mmmmmm e

(e E=Sagd L
B @l Crank shaft

Driving Shaft ----==--emmmmm oo

B Looper Thread TaKe-up ---------mnmmnmmmmmmmmmmmmmmm oo
FERRST Lo0per (Left) =-mmmmmm oo e
FE A8 Looper (Medium) —----mmmmmmmmm s m e
FEALEH Looper (RIGNE) —mmmmm oo oo
BZ 4 SCrew (FT1036 MA-0.7%7) wrmrmemememeememememememeemememememeeememememenen
) = IO Y0) 1) 5 0] 1 [y R
BIAAEG Diff. Feed DOg ------mnmmmmmmmmmmmm oo
FIEAEE Main Feed DOg -------mmmmmmmmmmmmmmm oo
FHHE Needle Plate =----mmmmmmmmmmm oo
JBRIAE Presser Foot ,Complete Set =--mmmmmmmmmmmom e e
UE i Screw (SHOAGS 1/8"-A4%3) <mememememeememememememeeeemememememeeeemememenes
FIEHE Presser FOOt Pinl ----smmmmmmmmm oo oo

S Spring ------

BEAR Screw (M3.5-0.6%8) =-mmmmmmmmmm e
FEFRZE Cloth Plate —---memmmemem e e oo
B Feed DOZ ASM, =mnmmmmmmm e e e e

e b e b e b e e e e D b= b e b e e e e D b



4. TBO0O0?2 ffl [ R A7 25 1

20

»

o %@/

17

(@

19




4. TBO0O0?2 ffl [ R A7 25 1

9 4TB0000109 A7 BB Tape Guide Adjusting Holder
Screw (CT0115 M3-0.5%3)
Nut (FTBO111 M3-0.5%*3)

FFak YrkleReR EZI i

Ref. No. Parts Number Description

1 4TB0000101 #2228 Tape Holder
2210600116 IE#5 Stud
4TB0000103 IE#5 Stud
2200000232 S Washer
4TB0000106 7 44 Holder
4TB0000107 EARE Tape Guide
4TB0000108 EARRE Tape Guide

10 8MNO03200300A HE AR

11 8MA03200306A BEE

12 4TB0000112 2

13 8MB04280507K B AR

14 4TB0000114 24

15 4TB0000115 Tt

16 8MA06400510A LA ]

17 8MMO05320809A HE R

18 4TB0000118 24

Ll (e B Folder

20 8MB04281007K BER% Screw (CT1237 M4-0.7*%10)

* - B L Custom-made Item

Note : This page contains the model added to the previous Parts List.

29210600116 0 BEFE QEUA m e
3 ATBO000103  BEFE QLA o cmmm e e e e e e e
4 2200000232 U] WASHET cmm e e
5 8MC04281207D B2 5% Screw (CTO102 M4-0.7%8) —-mmmwemmmmmemmmmmemmmmeem e
6  ATB0000106 S HH HOTAET = o e mm e e e e e e e
7 ATBO000107  GEEZEEE Tape (GUIAE oc o mme e e e e e e e e
8 4TB0000108  EEZEAE Tape (A commmmm oo e e e

Screw (FT0235 M4-0.7%5)

Nut (CT0533 M6-1*5)
Screw (CT1145 M5-0.8*8)

B HE
Amt.Req.
1

= =N = = =N LW OW W W N O — W



5. TS006 #1528 Tape Stand




5. TS006 #1528 Tape Stand

5k
Ref. No.
1

o0 ~J1 O\ L B~ W

11
12
13
14

Yk

Parts Number
4TS0060101
8SAT9180613A
4TS0060103
4TS0060104
4TS0060105
8SC48321708D
8SA48320409B
4TS0060108
4TS0060109
8WF50202210A
4TS0060111
4TS0050102
8SG56320500A
4TS0050101

% T

Description

#iil Shaft -------

BEHE NUL (CT1514 5/16"-18%6) ~mmmmemmmmemmmmmemmmeemmmmemm e

1§ Rod Cup

4% Upper Thread Stand Rod =======m=mmmmmmmm e e

BEHH

Bracket -

BEE Nut (SHOS27 3/16"-3254) cemmemmmemmeemmmemmemmeemmemeemeemmeemeemeemnn
T4 Lower Thread Stand Rod ==-====mmmmmmmm e oo

RS

TREEAR W00d SCIEW =-mmmmm e e e e e

J& Stand Base

FRENER StOp COLIET =-mmmmmmmm e e e e e
B4 Screw (SHO425 7/32"-32%5) memmemmeemmeemmemeemeemmeemeemeemmeemeemnen
FAE Plastic Plate —----mmmmmmmmmmm oo

N BN — LW, P NN /P /N —



1. FT 7003 78 JE [ElfE 138 F 22 : 51 F<Parts List For FT 7003 Collarettes Knitted Binding

13 EEAIZL  Folder Type

8 BRI 5
. Folder Type Two Fold Three Fold Four Fold
5k 221FR0201 221FR0301 221FR0401
Part No. (F030208FD2) (FO30208FD3) (F030208FD4)
Fe% i $F85  Distance Of Needles
Ref.No. Description 40 4.8 56 6.4
6 St 5222TP03401 5222TP03481 5222TP03561 5222TP03641
Needle Plate
JRE T
7 5222PF03401 5222PF03481 5222PF03561 5222PF03641
Presser Foot




1. FT 7003 2R JE [ElfE f38 F FE {451 #Parts List For FT 7003 Collarettes Knitted Binding

5k
Ref. No.
1

0O ~1 O\ Lt A~ W

11
12
*13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Yk
Parts Number
2280030101
2280030102
2210030102
5221DF03563
5223FD03560

5223DG0001
8MB04280807K
2200030214
90PWO050
8MB05320710A
2210030209
2200030206
8MMO005321409A
2200030202
8SB44400407K
8SK56320608A
2200030218
2200030219
2200030220
8MC04280807D
8SA44400307A
2200030223
2200030224
2200030225
8SN44400400E
2210030224
220A0030228

CZ

Description

TEERTETEBIE Movable Block ----mmm-mmmmmm oo

[FiEE% Dust Cover
[JiEEZ5 Dust Cover

Bli&Ai s Diff Feed Dog

T B Main Feed DOg =----mmmmmmmmmmmmmeo e

$FM Needle plate (

see Left Page) —---mmmmmmmmmmm e

JERHAIAE Press Foot Asm. (see Left Page) ------o-mmommmmmmmmm i
SEAAEEHE Feed DOg ASM.-mmmmmmmmmmm s

18454 Screw (CT021

g 4 T

HAFARAR Fabric Silde Plate ------=--smmmmmm oo

# 5 Washer

12454 Screw (C030217 MS5-0.8%7) =mmmmmmmmmmmmm oo

R AIERL Folder (See Left page)

SERE T R Folder SUPPOIT ~---mmmmmmmmmm s

&ML FixingPlate --

IEAR Screw (CT0632 MS-0.8%14) —mmnmmmmmm oo
BT Folder Clamp =--=--=m=smmsmmmmmmmmm oo
N (I 0 I 1
S COl0 K P e s Y —
HAFAREZE Tape Guide Holder --=-mmmmmmmmmmmm oo

12 Stud
45 Washer

4% Screw (CT0130 M4-0.7%8)

HEME Nut (SH0914
EEHE Tape Guide
EEHE Tape Guide

11/64"-40 ¥2.5) =mmmmmmmm oo
Holder ~----=== =
Holder ~----=== =

A7 HEEIE Tape Adjusting holder —-----mmmommmm oo
B85 Screw (SHOL04 11/64"-40%4) <-eemmeameemeemmemmemeameemeemeemeemeameamen

EHBNAER Aux. Cloth Plate
B Tape Guide Set

#EEE H Custom-made [tem

B HE
Amt.Req.
1

i > A N S T N0 B N B N B e N e e N e AN B e e I N N I e e i e e



2. TS005 g 51 #Parts List For TS005 Tape Stand




2. TS005 g 51 #Parts List For TS005 Tape Stand

7k
Ref. No.
1

— O 00 1O L A~ W

Yk R

Parts Number
4TS0050101
4TS0050102
8SG56320500A
4TS0050104
4TS0050105
8SK60281207F
8WF50202210A
90BL100
4TS0050109
4TS005A0102

% T

Description
K B Plastic Plate

# % HRing -

B 55 Screw (SHOA2S 7/32"-32%5) nemmmmmemmmmemmmemm e

I FRod ----------
J#Stand Base -----
BEHRSCrew --------
BEHRSCrew --------
HEEBall ----------
7 J# Stand Base --

S EEERAHRING A S mmmmmm e e e e e e

— o= = WO /=N



1.FT7010 #48S B fg ki




1.FT7010 #48S B fg ki

5k
Ref. No.
1

o0 ~J1 O\ L B~ W

11
12
13
14
15
16
17
18
19
20
21
22

Yk
Parts Number
2280020201
2200000327
2210100101
2210020115
2210020114
2210020113
SME04280708A
2100001121
2200000303
2100001123
2200000305
2100001127
2100001126
22000003081
22000003091
2210020223
2200000311
2200000312
2210020219
2100001132
221A0100127
8MNO03200500A

% T

Description

HARIEE Thread Guide Holder =-=-=mmmmmmmmmmmm oo

B Thread Guide Pipe
B Thread Guide Pipe
&4 Thread Guide
&4 Thread Guide
&4 Thread Guide

B25% Screw (CT0206 M4-0.757) -nemrememremmmemmamems e namene e
i ST EEIRAME Tension NUt -----csmmmmmmm oo

E% Bushing

¥ Spring (Red)

JHEE ¥ Spring Seat
FEE¥ Felt -------

o JTFEENE Tension DISC =--mmmmmmmmmm oo

E#E Stud

FEEs Spacer -------
FZHRIL Release Wedge
3 Thread Guide
& Thread Guide

SEALE Tension Post SUPPOrt =---=-mmmmmmmmmm oo

P Spring (Yellow)

AR Release Wedge ASmM.-m--mnmmmmmommmmmoo oo
BEAR Screw (STBO116 M3-0.5%5) <mmnmmmmmmmmmm s

B HE
Amt.Req.
1

E\]\]W\]\][\)»—‘»—t»—t»—l»—l

PO — A= 00—



2.FT6510 FT7010 #HiSEE e g4k

15

4 .5 ‘» 13
(e

________________



2.Ft6510 FT7010 #iSZE g S8 E

Pk YrkEeR 2 A&
Ref. No. Parts Number Description Amt.Req.
1 2210100201 L N T |
2 2210100202 e 5 1
3 2210100203 SEHAE S Connection Pin ------mmmmmmmememcm oo e 1
4 2210100204 EER K Thread Guide Seat =----=--nmmmmmmmmmmmcmmmmc oo 1
5 2210100205 TEATER COlAr —mmmmmmmmmmm s oo 1
6 2210100206 SR Thread GUide ------mmmmmmmmmmmmmmmm oo 1
7 2210100207 FEENEF Looper HOlder =----mmmmmmmmmmm oo 1
8 5221SL10560 B RE G HR ) SPreader -------m-mmmmmmmmmmm 1
9 2210100209 SE A E B Thread Guide Holder Block =----mmmmmmmmmmmmomocoe o 1
10 8MMO04281207A BEHE (CT0202 M4-0.7%12) -mmmmmmmmmmmmmmcemmem e 2
11 8MNO04280400A BEES (CT0229 M4-0.7%4) mmmmmmmmmmm oo 1
12 8MB04281207K BEAE (CT0239 M4-0.7%12) -mmmmmmmmmmcmemcme e 2
13 8MB04281007K BEAE (CT1237 M4-0.7%10) -mmmmmmmmmmmemcmm e 2
14 8MNO03200300A BEES (CTOT1S M3-0.5%3) mmmmmmmmmmmm oo 3
15 66800 TR O1] WICK = e e 2
16 221A0100216 ETEBAE Collar ASIM-mnmmmmnmmmmmmmmmmcmemm e e 1



e

X

3.FT7010 #ELSEEHE

38

/!

|||||||||||||||
(N
33

/
_____ o

%,

o
= g @
©
S e
Lo)-&
NeJ o~
(/m

- @EQ‘V
/ D

- N »/
4«
/)

15



3.FT7010 fHiLS SL @45

5k
Ref. No.
1

o0 ~J1 O\ L B~ W

11
12
13
14

16
17
18
19
20
21
22
23
24
25
26
27
28
29
29-A
29-B
29-C
29-D
*30
31
32
33
34
35
36
37
38
39
40
41
42
43

Yk

Parts Number
5221NC10880
8SH32440300A
2210020103
2210020104
2200000349
2200000348
2210020107
2210020108
2210020109
2210020110
2210020111
8MA85240306B
2210100313
8SB24560405A
2280020301
2210020302
2210020117
5221NG10880
5221LL02641
5221LL02640
5221LL10880
5221LH10880
2210020124
2210020125
5221TP1088&0
5221FD10880
5221DF10880
8MB04280705K
5221PF10880
5220PF0356M
5221PF1088E
5221PF1088F
5221PF1088D
5221TP10881
5221DG0007
2210000539
8MB04280807K
2210000541
SME03200606A
8MK85240607A
2100000223
2210000556
2210000554
8MB85240807K
2210000547
8MB03200405A
221A0020141

* 1 KI FFor KI

% T

Description

$t% Needle Clamp
5% Screw (SHO465 1/8"-44%3)

1855 Stud
g% Spring

SR 37eIf Tension Control Plate

SHERTEMN Thread

Guide Plate

#AFr Looper Thread Retainer Holder -------=-m-mommmmmmmmem oo

E 4 Thread Guide (Right)

SR TN SUPPOTHNE PlAte =-mmmmmmmmm e e e

B4 Thread Guide (Left)
&% Thread Guide
Nut (FT020112 M3.5-0.6*3)
Thread Guide
Screw (S0413 3/32"-56%4)
425 Clothe Plate

WRE
B R

{HI# Slide Cover
RE S B

#%E 4128 Needle Guard
#5#89 Looper (Right)
f5 %87 Looper -
#5580 Looper (Left)
BB Looper Holder
B Looper Thread Take-up

Bl Crankshaft

$1# Needle Plate
F3&AfE Main Feed Dog
Bli& A Diff. Feed Dog
4% Screw (FT1036 M4-0.7%7)
BRI 4H Presser Foot Complete Set
HE5R Screw ------

E#s Stud
% Spring
E#H Curl Guard

$F# Needle Plate

& 4it% Feed Dog

% Z8 Support ---

Driving Shaft ----mmmmmmmmmm oo

A SN o mm

L N T (010 Bl Xy

HIR S Support
Screw (C0235 M3-0.5%6) ~-mmmmmmmmmm e e

e

B2 5% Screw (FT0504 M3.5-0.6%6) --nmmmemmmmemmmeommmeemmmmemmmeemmeeemmeee

g
LA
IR
A Jel
IR

Washer

WaSher (W3) mmmmmm e
Thread Guide

Support ---
Screw (FO555 M3.5-0.6%8) =oxmmmmom oo

Screw (F0548 M3-0.5%4) =mmmmmmmmmm e e

SEE A Thread GUIide ASTI. —-momommommmmo oo dd oo

B HE
Amt.Req.
1

i N A N I e e T e e WO B S R e e e e T e O e e e e e e e T e I O O I i e e e e e e I B 'S



4.66710 #¢Z5Thread Stand

255
(555
G
X f

%
<55
295095

5 0:5505%05%%

L2REZK

<
2
RROSETIRIS
RGES55S
25545




4.66710 #¢Z5Thread Stand

Pk YrkReR EZ A&
Ref. No. Parts Number Description Amt.Req.
1 667101 ELHE Spool Retaining Fig =-----mmmmmmmmmmmmm s 7
2 667102 BRI SPOO] PIN == mmm e o mm s 7
3 667103 Y 7
4 667104 FAE SPOOL St =mmmmmmmmm oo oo 7
5 667105 A EE Spool Set Bracket ------mmmmmmmmmooo o 1
6 667106 7 Y 0 6
7 667107 N A 6
8 667108 S S Spring Washer -------mmmmmmmmmmmmm s 6
9 667109 2241 N 6
10 6671010 748 Knife Holder Bracket -----s-smmnmmmmmmmmmmcmmemo oo oo 6
11 6671011 S W ASHET = o m oo 12
12 6671012 HEHSH SCTEW =mmmmmmmmmmm e e 6
13 6671013 FEME RO CUP == mmmmmmm s s s e e 1
14 6671014 O V2 2
15 6671015 HE AR SCrEW -mmmmmmmmmmmmmmmm e 2
16 6671016 #E Upper Thread Stand ROd ==-====m=mmmmmmmmmmm e 1
17 6671017 HE SR SCrEW -mmmmmmmmmmmmmmmmcmm e 3
18 6671018 L 4
19 6671019 B AR SCrEW -mmmmmmmmmmmmmcmmm e 1
20 6671020 BEUH BracKel —omomoomoomomoo o 1
21 6671021 BERE BIACKET = mmmm s m e 1
22 6671022 71 0 oA 1
23 6671023 SR Thread GuUide ---=--n-mmmmmmmmmmmmmmcec e 1
24 6671024 THE Lower Thread Stand ROd -=-=-=nmmmmmmmmmmmmmmmm oo oo 1
25 6671025 LT . 2
26 6671026 D I |
27 6671027 BEME N m o m oo s oo 2
28 6671028 BB SCIEW  w o m o e e e 2
29 6671029 N X
30 6671030 FRAEE Spool Set Bracket =-----m-mmmmmmmmmmmmmmm o 2
31 6671031 AKIEAR WOOd SCIEW =-mmmmmmmmmm s 2
32 6671032 R SUPPOIrt RO == mmmm s s s oo 2
33 6671033 BB SCIEW = mm o m e e 2
34 6671034 BEIE NUE —eeemem e e e emeeme e 5
35 6671035 G S BB Spring Washer -------mmmmmmmmmmmmom oo 7
36 6671036 L I N 7



1.FT 7011 7~ T i & #& F #1155 Parts List For FT 7011 Bottom Hemming

6
Frak il $F#F  Distance Of Needles
Ref.No. Description 40 4.8 5.6 6.4
1 FEIA 5222PF11400 5222PF11480 5222PF11560 5222PF11640
Presser Foot
SRR
4 . A 5221FD00564 5221FD00564 5221FD00564 5221FD00644
Main Feed Dog
= 3/7‘%
5 . A& 5221DF11560 5221DF11560 5221DF11560 5221DF11640
Diff Feed Dog
AR
6 A 5221DG0023 5221DG0023 5221DG0023 5221DG0024
Feed Dog Asm.




1.FT 7011 7~ T i & #& F #1155 Parts List For FT 7011 Bottom Hemming

Frak YIEHRGE . B HE
Ref. No. Parts Number Description Amt.Req.
1 - JERIAl Presserr Foot (see Left Page) ------nmmmmmmmmmm e 1
2 2280110102 e Fabric Guide (L) -=-=mmmmmmmmmmmm s oo 1
3 2210110103 FEAEE Fabric Guide (R) =----smmmmmmmmmmmm oo 1



1. FT7013-0 fuf& 8 FAKE FH 2 415% Parts List For FT7013-0 Overlock Seam Covering

Frik ZFi $FE5  Distance Of Needles
Ref.No. Description 40 4.8 5.6 6.4
1 St 5222TP13403 5222TP13483 5222TP13563 5222TP13643
Needle Plate Asm.
Eﬁ A T
2 ER AT 5220PF00404 5220PF00484 5220PF00564 5220PF00644
Presser Foot Asm.
3 FiEAE
Main Feed Dog 5221FD00564 5221FD00564 5221FD00564 5221FD00644
E] 4 —-A'Jk—“
4 E.E'Jjgﬁlz' 5221DF00563 5221DF00563 5221DF00563 5221DF00643
Diff Feed Dog
5 S 5221DG0021 5221DG0021 5221DG0021 5221DG0022
Feed Dog Asm.
11 SR 5222TP13403A 5200TP13483A 5200TP13563A 5200TP13643A
Needle Plate




1. FT7013-0 fuf&5 BARE H ZE =415 Parts List For FT7013-0 Overlock Seam Covering

Frak YRR i AL HE
Ref. No. Parts Number Description Amt.Req.
I £ AH Needle Plate Asm. ( See left page ) ------=-=-==mmmmmmmmmmmoomeeee 1
2 JERHAIAH Presser Foot Asm. ( See left page ) ---=-=-=--mm-mmmmmmmmmmccaooe 1
3 e F %A Main Feed Dog ( See left page ) ------=--==m-mmmmmmmmmmm oo 1
4 e FIE A Diff Feed Dog ( See left page ) ----==-=-===mmmmmmmmmmmo oo 1
5 EAREEAH Feed Dog Asm. (See Left Page)--------s-=msmmmmmmmmme oo 1
6 22001301061 538 Fabric Guide (R)--=-=nmmmmmmmmm e e e 1
7 22001301071 B Fabric Guide (L)---nmnmnmmmmmm e e e e 1
8 8SB24560405A B85 SCrew (SHO413 3/32"-56%4) wnemeemmemmemeameameemmemmeemeameameammenmen- 1
9 5220PF0356M B AR SCIEW == m e oo oo 1
10 5220PF0056L AR TERL Fabric GUide =-----mmmmmmm oo 1
11 s £M Needle Plate ( See Left page ) ---=--=-====-mmmmmmmmmm oo 1
12 SMB75180405A B25% Screw (CT0529 M2.5-0.45%3.5) wmeemmemmemmemeameemeemeemmemmeameameaee 2



2.FT7013-1 fufd 5 BA4E FH 25141 FParts List For FT7013-1 Overlock Seam Covering

7ok B $FHE Distance Of Needles
Ref.No. Description 40 4.8 56 6.4
1 still 5222TP13404 5222TP13484 5222TP13564 5222TP13644
Needle Plate
KA
2 BEiA 5220PF00404 5220PF00484 5220PF00564 5220PF00644
Presser Foot Asm.
3 EReyii |
Main Feed Dog 5221FD00564 5221FD00564 5221FD00564 5221FD00644
ISR A i
4 . Al At 5221DF13560 5221DF13560 5221DF13560 5221DF13640
Diff Feed Dog
5 B A 5221DG0025 5221DG0025 5221DG0025 5221DG0026
Feed Dog Asm.




2.FT7013-1 fu#& 5 BEAE F Z=F %1 #Parts List For FT7013-1 Overlock Seam Covering

Pk YrkRESR EZ AT &
Ref. No. Parts Number Description Amt.Req.
I $FH7 Needle Plate (See left page ) --------=-=cmmmmmmmmmooceoeoeee o 1
2 e JARIAIAE Presser Foot Asm. ( See left page ) ---=-=----=n=mmmcmcmmmmmcmcmcccmaaee 1
3 e T E Main Feed Dog (See left page ) -----=-=m=mmmmmmmmcmcmmcmcocmeoaee 1
4 e EIS&AA S Diff Feed Dog ( See left page ) ------=-=m-mmmmmmmmmcmcmmmmccceemeee 1
5 AR AH Feed Dog Asm. (See Left Page)------mmmmmmmmsmcmommcocoaccoaooee 1
6 2210130206 SEEEE Fabric Guide S@at -=--=-mm-mmmmmmmmmm oo 1
7 2210130207 JAERE FiXed PLALE == mmmmmmm o m e 1
8 2210130208 e Fabric Guide (L) ----mmmnmmmmmmmmmmmmmem e e 1
9 2210130209 53 Fabric Guide (R) ----mmmmmmmmmmmmmmm s e e 1
10 8MB03200405A B2 A% Screw (FT0548 M3-0.5%4)-mnmmmm e 2
11 8SB24560405A 5% Screw (SHO413 3/32"-56%4) wmmmmmmm oo 1
12 5220PF0356M o) /A0 1
13 5220PF0056L SEAR T Fabric Guide ----m-mmmmmmmmmmmmmm e 1



3.FT7013-2 L #&5 BAKE F 21491 F=2Parts List For FT7013-2 Overlock Seam Covering

ik B $t Distance Of Needles
Ref.No. Description 40 48 5.6 6.4
1 st 5222TP13402 5222TP13482 5222TP13562 5222TP13642
Needle Plate
KIATA
2 B 5220PF00404 5220PF00484 5220PF00564 5220PF00644
Presser Foot Asm.
3 ESexis]
Main Feed Dog 5221FD00564 5221FD00564 5221FD00564 5221FD00644
H[34
4 . iR At 5221DF00563 5221DF00563 5221DF00563 5221DF00643
Diff Feed Dog
5 S 5221DG0021 5221DG0021 5221DG0021 5221DG0022
Feed Dog Asm.




3.FT7013-2 Hh& 1 BR4& FH Z 4 %1 #Parts List For FT7013-2 Overlock Seam Covering

Pk YrkRESR EZ AT &
Ref. No. Parts Number Description Amt.Req.
I $F#% Needle Plate ( See left page ) --------=-=-=cmmmmmmmmmmmomcmcoooooooeoo 1
2 e JARJAIAE Presser Foot Asm. ( See left page ) --------=m=mmmmmmmmmmmcmcmmcmcccaas 1
3 e T &4 Main Feed Dog ( See left page ) -----=-=-=mmmmmmmmmmmcmcmmmmcmccaaas 1
4 s B34 % Diff Feed Dog ( See left page ) -----==-=m=mmmmmmmmmmcmcmmmcoccaaas 1
5 AR Feed Dog Asm. (See Left Page)---------mmmcmmmmmcmcmmcmococcooaoee 1
6 2210130206 SEFEFE Fabric Guide Seat -------=mmmmmmmmmmmmmm oo 1
7 2210130207 JAEAR FiXEd PLALE == mmmmm e mm e m e 1
8 2210130208 JEERL Fabric Guide (L) ----=nmnmmmmmmmmmmmmmmmmmm oo 1
9 2210130209 A58 RE Fabric Guide (R) ----mnmmmmmmmmmmmm e oo 1
10 8MB03200405A BE A% Screw (FT0548 M3-0.5%4)wmmmmmmmmm e 2
11 8SB24560405A 5% Screw (SHO413 3/32"-56%4) wmmmmm e 1
12 5220PF0356M BE K SCIEW mmmmmmmmm s oo o oo e e 1
13 5220PF0056L SEARE R Fabric Guide -----mmmmmmmmmmmcmmmm oo 1



1. FT7039 JBRHALEM AR B AT e fe 25 THRE 25 41 2%
Press Foot, Needle Plate, Feed Dog And Conservation Covers For Ft7039

5 B $t#F  Distance Of Needles
Ref.No. Description 4.0 4.8 5.6 6.4
JEETA
2 5221PF09404 5221PF09484 5221PF09564 5221PF09644
Presser Foot
3 St 5221TP39401 5221TP39481 5221TP39561 5221TP39641
Needle Plate




1. FT7039 JBRHALEM AR B AT e fe 25 THRE 25 41 2%
Press Foot, Needle Plate, Feed Dog And Conservation Covers For Ft7039

g YrkEeR 2

Ref. No. Parts Number Description

1 22100901011 FHE SR ZECLOth Plate =-=mmmmmmmmmmmmmm oo e
2 JEE JAIPresser FOOt ASIT =-mnnmmmmmmmmmmmmmmm e e
3 e ST #Needle Plate -----=nmnmmmmmmmmmmmmmm oo o
4 5221FD39560 E R EMain Feed DOg -----nmmmmmmmmmmm s oo
5 5221DF09560 Bl AR B DIff Feed DO =--nmnmmmmmmmmmmm e oo
6 8MN04280400A HEARScrew (CT0229 M4-0.7%4) ~mnmmmmmm e
7 2210090107 SEFESlide GUIdeE ---mmmmmmmmmmmmmmmm o
8 2210090108 [ T2 FLCOVEr SUPPOIT ==nmmmmmmmmmmmmmmmm oo
9 22100901091 ST FEChIP GUIAE - mmmmm s s
10 8MB04281007K HE %4 Screw (CT1237 M4-0,7%10) =mnmmmmmmmmmmmmmmmm e e
11 90ER060 E JATTBEE Ring (CT0532)--nmwmmemeemeemeemeamememmemmemsemeemeemeamememnemeeee
12 2210090112 TR SPIINE === == m = mm oo oo oo oo
13 2210090113 VEELGTRAC BAL cemmemememmememeemememeemem e e e emememeemememeeeememen
14 2210090114 TR B P StOPDET ~mmmm e m e
15 2210090115 SEFEEdge GUIdE ~---=mmmmmmmmm s
16 2100000223 B Washer (SHO223) --nmnmmmmmmmmmmmmmmm e e
17 2280390117 R B B ZEFTONE COVET = mmm o m et e
18 2280390118 TH 25 S1AE COVET = mm e
19 2210090119 JEE SR 4 B Thread Protect Plate —----=--=mmmmmmmmmmmm oo
20 2210390120 Q] O
21 2210390121 S R B BE C OV === m oo oo e
22 2210390122 FHE 2 COVET mmmmmmmmmmm e e
23 2210390123 o < A
2% 2210390124 BB AS CIOW - nmcmmmemememmememmememmeceme e ememtemem e nemeem et em e ene e
25 2210390125 TREMIBRUbber CUShion ----=nmmsmmmmmmmmmmm oo oo
26 2210390126 T
27 2210390127 BEAE LADL wmmmmemememmemem e e e
28 2210390128 FEBIGIZEM Regulator Plate -----=-mm-mmmmmoomcocoooo
29 2210390129 HEFEPR Safety Plate HOlder -=--nmnmmmmmmmmmmmmmmm oo oo
30 2210090120 TFEAE SPACET === === mmmm e m o
31 2210090121 BB SCIOW —mnmemememeemem e e eeeememeeeememee e eeememeen
32 90WWO060 T FERE] Wave WasSher —-----mmmmmmmmmmmm oo
33 2200000910 B Washer (Ct0910)--nmnmmmmmmmmmmmm oo
34 2210090124 APE WASHCT c-nneememmecmmmemmememmememtememmemememtememeememnemem e em e emenee
35 8MA95300307A =
36 2210090126 A Y 2 1]
37 2210090127 E1 2 Rear COVEr --mmmmmmmmmmmmmmmmmmmmmm e e e e
38 8MC03201306D B85 Screw (UTB0335 M3-0,5%12.5) -<neemremeemememmemmemeemeameamememeemeaee
39 2210390139 TR Rubber CUSNION ~--nmnmmmmmmmmmmmmm s oo oo
40 221A0390140 SEHARFE A COVer ASM.--mmmmmmmmmmmmmmmmm e oo
41 2280390141 FEATARL ClOth PIALE == cmmmm e e
42 5221DG0012 A EERH Feed DOZ ASIM, ~mmmmmmmmmmmmmm s oo oo

e e S I e T o e R R R e e e e e S T S T N B R e e e e N B e e e R S B N e e i e



2.FT6539/FT6539-2/FT7039/FT7039-2 I ~ R JJ B &l A 51 5
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

wfe
//
w@ /,/ ©

/

)

@




2.FT6539/FT6539-2/FT7039/FT7039-2 [ ~ T J]Ha @) # 51 2
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

FFak YrkleRat

Ref. No. Parts Number

1 2210090201

2 8MN03200400C
3 8MMO04281407A
4 8MNO05320500E
5 2210090205

6 2210090206

7 8MMO05321409A
8 2210090208

9 2210090209

10 2200000109

11 2210090211

12 2210090212

13 8MMO04282507B
14 2210000533

15 90ER060

16 2210090216

17 2210090217

18 8MC04280507D
19 2210090219

20 66800

21 2210090221

22 66800

23 2210090223

24 2210090224

25 8MN04280400A
26 2210090226

27 90SP0206

28 2210090228

29 66800

30 2210090230

31 66800

32 2210090232

33 66800

34 8MB03200506K
35 2210090235

36 8SC36401007D

37 2210090237

38 8MN06400600A
39 2210090239

40 2210090240

41 2210090241

42 2210090242

43 2210090243

44 8SB44401407A

45 2210090245

46 2210090246

47 2210090247

48 8MB04280807K
49 8MMO06402010A
50 2210090250

N

Description

HE Connecting Rod =-mmmmmmmmm e e oo e
BEES Srew (CT1242 M3-0.5%4)wmmmmeemmeemmemeemeemmeemeemeemeeemeemeaneen-
&% Screw (FT1003 M4-0.7%14) =mmmmmmmmmm e
B8R Screw (CT0O03 MS5-0.8%5) —nesmeemmeemmemmemeemmeemeemeemeeameemeaneen-
PR LB ECCENTIIC ~mmmmmmm e e e e e e e e
BHAR LVl =mmmmmmmm o s
B4 Screw (CTO632 MS-0.8%114) wnvemmeemmemeemmeemmemeemmeemeemeemmeaneen-
HHAREE ROd Pin mmmmemm e e e e e
TEALEE KNOCK Pin mm e e e e e e e e e
FLEE Seal Plug ----mmmmmmmm e e e oo e e s
BHZKFE BracKet -----mmmmmememee o oo oo
FHBH BUSHING ~mmmmmm e e e oo e
BEAR Screw (FT0719 M4-0.7%25 )= mmmmmm e e
FARE WaSHEr ~mmmm e e e e
EFSHIBR E RiNg --m-mmmmmm e e e el
FLEE PlUg -ommmmmm e e e
FEZE Oil Defender —---m-mmmmmmmmm e
BEAR Screw (CT0122 M4-0.7%5)mmmmmmmmm et
BHBH BUSHINE =-mmm e e e e e e oo e
VISR OFl WACK <nmemmmemmmmmmemmsemmmmeemmsemmemsemmsecmemeemeemmeemeemeemnen-
N Y
VAL OFl WHCK <nmemmmemmmmmemmsemmmmeemmeemmemsemeecmemeemmeemmeemeemeaneen-
FLZE PlUg  mmmmmmmmem e oo e
THES Oil Seal ~-mmmmmm s e
B2 SCrew (CT0229 MA-0.T#4) <memeemmeemmemeemeemmeemeemmeemeemeemeaneen-
BHAR LEVET =mmmmmm e e e e e e
TEEEPH SPring Pinl —e-emeeems e oo
YFBE Silde BIOCK =mmmmmmmm e e oo e e
VAL OFl WACK <enmemmmemmmmmemmsemmeemmemmsemmeemeeemeemmeemeeemeemmeemmeemeenea
FEAETR Connecting ROd ~-mmmmmmmmmm s e oo
VHIEEL OFL WACK <emmemmmemmmmmmemmsemmmmeemmeemmeemeemeemmeemsemsemmeemeeemeenea
FLEE PlUE ~-mmmmmmmmmm e o e e
T 0T AT
BEES Srew (CTO52S M3-0.5%5)mmmmmeemmeemmemeemeemmemeemeemmeemeemeennea-
EAAB Chip Guard -------mmmme e
B2 Screw (SHO125 O/64" ~40%10)<mnremmeemmemeemmeemmeemeemeemmeemeemeennen-
77 Upper Knife =-m-mmmmmm e e oo oo e e e
BEAR Screw (C0244 M6-1%6)=nmmmmmmmm e
71 Upper Knife Holder =---m-mmmmmmmmmm oo oo e
TEALEE Knock Pin =mmmmmm s e e oo e
R Lower Knife Clamp =----mmmmmmmmmmmm e oo oo
N 7T Lower Knife --m-mmmmmmm s oo oo
TTJEE Lower Knife HOlder -==mnnmnmmmmmmmm e oo e e
B4 Screw (SHOL12 11/64"-40% 14)mvemmeemmemmeemmeemeemeemmeemeemeemeaneen-
BB BUSHING =-mmmmmm e e e e e e
NJJ#& Lower Knife Holder Bracket --------mmmommommomm ool
IEENF Rotation StOPPEr =--=-mmmmmmmm oo e e
BEAR Screw (CTO215 M4-0.7%8)mnmmmmmm e e
B4R Screw (SHO444 M6-1%20)--mmmmmmmmmm e e
T

[ N I NS I e e e e e N N e e e e el \ ® N e e e e Y S T e e e e S R e e L\ P el ® M e e e e S N SN N NS I AN NS I GO I NS I



2.FT6539/FT6539-2/FT7039/FT7039-2 I ~ R JJ B &l A 51 5
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

wfe
//
w@ /,/ ©

/

)

@




2.FT6539/FT6539-2/FT7039/FT7039-2 [ ~ T J]Ha @) # 51 2
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

FFak YrkleRat 2 i

Ref. No. Parts Number Description

51 8SN44400400A g% Screw (SHO104 11/64"-40%40) ==mmmmmmmmmmm s
52 2210090252 TEATIE COLAL ~mmmmmmmmmm e e e e
53 2210090253 e
54 8MN03200400C B A% Screw (CT1242 M3-0.5%4)wmmmmmmm s
55 2210090255 A GASKEL memmmeemm e e e
56 2210390256 O
57 2210600135 AR OB Regulating Eccentric (Ft600135)----=m=mmmmmmmmmmemomemcmcceeee
58 2210600136 He4G IR Ol Eccentric(FTO00136) =-mmmmmmmmmmmmmmm s
59 221A0090256 SHARAH Connecting RO ASM.-mmmmmmmmmmmmmmeooo oo
60 221A0090257 BHAR AR Lever ASM.-----mmmmmmmm oo oo

e e T S S AN NS }



i R ARSI 2RA)
-1/FT7039/FT7039-1

3.FT6539 /FT6539-1/FT7039 /FT7039-1 %%
Metering Device Mechanism Components (A) For FT6539 /FT6539

36

(\))) @ "0

29

Q@




3. FT6539 /FT6539-1/FT7039 /FT7039-1 i 52 B2 B HERE T 22 (A)
Metering Device Mechanism Components (A) For FT6539 /FT6539-1 /FT7039 /FT7039-1

7k
Ref. No.
1

o0 ~J1ON L B~ WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

Yk

Parts Number
2210390301
SMMO06401610A
2210390303
2210090304
2210390305
2210090306
8MN04280500C
2210090308
2210090309
2210090310
2210090311
2210090312
2210090313
2210090314
2210090315
2210090316
2210090317
8MNO03200300A
2210090319
2210090320
2210090321
2210090322
2210000533
2210090324
2210090325
8MB03200606K
2210090327
2210090328
2100000223
2200001622
8MB04281007K
8SB44400807A
2210090333
2200000228
8MB04283809E
8MC04281207D
8MB03200405A
4TB0000101
2210600116
4TB0000103
SMMO06402010A
2210390342
221A0090341
66451
2200001025
221A0390346

% T

Description

7 ZE Roller Holder Bracket =---=-mmmmmmmmmm e
B4 Serew (CTO625 M- 1#16)-wmeemmemmemmemeameemmemmemmeemeameameemmemeamen
FER 7 ZE Roller Holder -m-mmmmmmmmemm e e oo

#H# Bushing ---

72 H #8248 Safety Plate Holder -------mmmmmmmmmmm oo
FTHBRE Spring Holder =---m-mmmmmmmmeme oo oo
BZES SCrew (MT0616 MA-0.7%5)mwemeemeemmemmemeameemmemmemeameameemeemmemen

JAETIERE Stud -
#% Spring -----

FRIBEHENE Adjusting NUt =-emmmmmm e oo

B E Arm

PEENEHR Tension ROIEr ---m-mmmmmmm e

fil Shaft ----------

A Tape Guide(R)  -mmmmmmmmmmmm oo
SEFE YRR Tape GUide BAT  —--mmmmmmmmmmmmmmommmmocome oo
e Tape Guide(L) ----mmmmmmmmmmmmmmm s oo
SR Tape Guide SUPPErt BAr =----n-mmmmmmmmmmmommcmmeoeoeoe oo
B2 4% Screw (CTO11S M3-0.5%3) wmnmmmmmmmmmmmomomce oo
FENEHG Feeding ROIEr  —---mmmmmmmmmmmmmmm oo oo
SEFESEARE Tape Guide Bar —--n-mmmmmmmmmmmmmmmmmmmoceoce oo

EfE Tape Guide

B EHEFE Knob Screw Stud  =-m-mmmmmmmmmm s

#PE Washer ----

il Tension Link Shaft ---cmmmmmmmmm oo
FEFEFR T Press Release =----w-mmmmmmmmmmm oo oo
B2 Screw (CT1207 M3-0.5%6) ==-=m-mmmmmmmmmcmm oo

FE{7Fr Holder ---
BEA% Screw  ------

FAR Washer (W3) mmmmmmm e
FEEGE Safety Plate ----mmmmmmmmm oo e e
B8R Screw (CT1237 M4-0.7#10) nvemmemmeemmeemmemmemmeemmemeemmeemeemeenee
W54 Screw (SHO309 11/64"-40%8)  <enmemmmmmeemmeemmemeemeemmeemeemeemnenes

2HH Joint  -------

S B Conical Spring Washer (CT0228) --=---mmmmmmmmmm oo
B2HE Stud (CT0227 M4-0.7#38) <nvemmemmemmeemmeemmemeemmeemmemeemmeemnenes
B2 Screw(CTO102 MA4-0.7%12) «wnmvemmemmemeemmeemmemeemmeemmeemeemmeemeenes
B85 Screw (FTOS48 M3-0.5%4) wenmeemmemmemeemmeammemeemeemeeemeemmeemeenes

#2244 Tape Holder

2100510 0

BEHE St (FTE001 16) cnvmememememememememcmeaeeaceaeseeeeeeeeeeeeeeeeeeeeeen-
BEHS StUd (FTBO103) ceemememememememememcmeseaeeeaeeeseeeeeeeeeeeeeeeeeeeens
1A% Screw (SHO444 MO-1%20) ==mmommmmmm oo

#H# Bushing ---

HREEIH Tape Guide Bar ASm.-----snnsmmmsmmsme oo

HE#L Paster -------
#E Washer -----

& HEEAH Safety Plate ASI, —--mmmmmmmmm e oo

HH=E
Amt.Req.

1

—_ == = WO

—
o

N = = == = = = NN N = W0 =N = = NN N = DN e



4.FT6539/FT6539-1/FT7039 /FT7039-1 =52 B (H 2 F4FE 5 F% (B)
Metering Device Mechanism Components (B) For FT6539 / FT6539-1/FT7039 /FT7039-1




4.FT6539 /FT6539-1/FT7039/FT7039-1 & %%

B MR YR (B)

Metering Device Mechanism Components (B) For FT6539 / FT6539-1/FT7039 /FT7039-1

7k
Ref. No.
1

0O ~1 ON Lt A~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

Yk R

Parts Number
2210390401
2210390402
2210390403
90ERO080
2210390405
2210390406
8MH05320400A
2210090408
2210390409
2210390410
8MN06400800A
8SF36400606A
2210390413
90BB2547127
4RP0010225
4RP0010224
4RP0010223
2210390418
4RP0010221
2210090420
8MN06400800A
2210090422
2210090423
8MB03200606K
2210390425
2210390426
4RP0010323
2210390428
8MNO05320500E
2210390430
8MB04280807K
2210390432
2210390433
2210390434
90NB101313
2210390436
2210390437
2210390438
2100000223
8MMO04281007A
8MN06400400A
66480-11

I i
Description

@il Roller Shaft
FEIZE#A W Pointer

SEFE$S Connect Pin

EJEHIER E RING ~-mm-mmmmmm oo s

W5 Washer
@ili Shaft

Es% Screw (CT0523 M5-0.8%4) mmmmmmmm e
BB BUSRING == m e s s s oo
Bt o833 AE Clutch Lever
Foiifi HandwWheel ----mmmmmmm s
B2 SCIEW (CTOSA9 M6~ 1#8) —wreemememmememeemememeamememeemememamemeeeememenee

IE#&% Screw(RP0217 9/64"-40%7)

B .

IR K Bearing

BEE ERTRAE Clutch ROLLET - -mmmmmm e
VEFEZKEE Clutch Roller Base =----mmmmmmmmmmm oo

HE fpsss

% Clutch Spring

B BB BAHT CIULCH PlALE = mmmmmmmmmmmmm e e e e
) 1)1 ) T
AEE Clutch Sleeve Collar
BE5S Screw(CT0549 MB-1%8) ~mmmmmmmmmmmmmm oo

44E8 Clutch Sleeve

FHELIZ AL AdJUSHING SCIEW =m-mmmm s s s
A% Screw (CT1207 M3-0.5%6) ==mmmmmmmmmmmm e
I o) ] S

V&P Upper Feed Roller Eccentric
V& ¥/ Upper Feed Roller Regulator
ELE g% Adjusting Screw
Screw (CT0903 M5-0.8*5)

IR
R
R
b2

Nut

Spacer

Screw (CTS0215 M4-0.7#8) ==-=--mmmmmmmmmmmmm oo

BETAIT Ball mommmmmmmmm e s e

IEA% Screw

H & Needle Bearing
BIES DUSRING mmmm oo m s s

P& Washer

L I T

AP Washer (W3)

AR Screw (FT0203 M4-0.7%10) =-mmmmmmmmmmmmm e
BEAR Screw (FT390441 MO-1%4) momommmmmm e
2 S

HH=E
Amt.Req.
1

AN O\ — = O DN = = DN e

—_
[\

JUNE GGG G GGG GG G N GRS G Y NG S G NG N SO NG Y S



5.FT6539/FT6539-2/FT7039 /FT7039-2 .UM #K & ¢ B A7 Ji5 2 & 51| 5=
Supporting Board And Chute Components For FT6539 / FT6539-2 /FT7039 / FT7039-2

0
0
N
(!
k(\w‘.Q
\/

(@14

18



5.FT6539/FT6539-2/FT7039 /FT7039-2 .UM #K & ¢ B A7 Ji5 2 & 51| 5=
Supporting Board And Chute Components For FT6539 / FT6539-2 / FT7039 / FT7039-2

Pk YrkReR EZ B HE
Ref. No. Parts Number Description Amt.Req.
1 2200001501 #4525 Belt Cover (CT1501) mmmmmmmmmmmmm oo s 1
2 8MB06404609S HEf% Screw (CT1502 M6-1%46) -mmmmmmmmmmmm e 2
3 66945 TREMIB Rubber CUShion =-----nmnmmmmmmmmmemm oo 4
4 8SAT9180613A HEHE Nut (CT1514 5/16"-18%6) =mnmmmmmmmmmmmm e 17
5 2210001505 B ER  SPACET = mmm o m o e 14
6 2200001513 BB S Rubber Washer ---------mmmmmmmmmm oo 4
7 2210001507 FEHE AR Supporting Board ---------=-mmmmmmmee e 2
8 8MB06401512M BERE Bolt (FT1508 M6-1%10) <envemmmmemmemmeommemmemmememeemeemeemmemeemeeee 4
9 8SC79189627B SRR IERE Bolt (CT1509 5/16"-18%63)=-mmmmmmmmmmmmmmcceccececee oo 5
10 2200001510 FAPE WaSHETr —---mmmm oo oo 17
11 2200001511 FEIBERE RUDbEr WaSHer —omomm oo 4
12 2210090612 FRAR Chute SUPPOIt ==mmmmmmmmmm s oo oo oo 1
13 2210090613 BEHR SCIEW  mmmmmmmmmmm oo oo oo e 1
14 2210090614 AKEEET W00d SCIEW =mmmmmmmmmm o m e 7
15 2210090615 F3BAFFE  Chute (UPPEr) =-----=mmmmmmmmmmmmmmm s 1
16 2210090616 TG Chute (LOWEL) =--mmmmmmmmmmmmmmmmmmmm e e 1
17 2210090617 e "
18 221A0090618 FAIRAH Chute ASM. ---mnmmmmmmmmmmm oo oo 1



6. TS003 JEf2E

13

o
—




6. TS003 7 fRZE

7k
Ref. No.

O 00 1 O\ L Lo —

11
12
13

Yk

Parts Number
4TS0030101
8SAT9180613A
4TS0060103
4TS0060104
4TS0060105
8SC48321708D
8SA48320409B
4TS0060108
4TS0060109
8WF50202210A
4TS0060111
4TS0030112
8SH56320500A

% T

Description

@il Shaft ----

BEAR Screw (CT1514 5/16"-18%6) ~-mmmmmmmmmmmmmo oo
FEWE RO CUP = mmmmmmm e e e e
FF: Upper Thread Stand Rod =-=====mmmmmmmm s
BEHH  Bracket -------mmmmmmmm s oo

% Screw

ERWE Nut ---

T Lower Thread Stand ROd ~----=-=mmmmmmmmmm e

ERWE Nut ---

ARBEHER W00 SCIEW ==mmmmmm e m e e s oo
JE Stand Base ----=-=mmmmmmmm oo
FRENER Stop COLLAT == mmmmmmmmmm o s oo s ot

IE 5% Screw

B HE
Amt.Req.
1

AN~ W —, NN — — =N



1. FT6539-1/FT7039- 1 BR il $1H5 35 A7 b5 S 2% PHRE & 1155
Press Foot, Needle Plate, Feed Dog And Conservation Covers For FT6539-1/FT7039-1

ik pedin $FHE  Distance Of Needles
Ref.No. Description 56 6.4
—
1 EM 5221PF39561 5221PF39640
Presser Foot




1. FT6539-1/FT7039- 1 BR il $1H5 35 A7 b5 S 2% PHRE & 1155
Press Foot, Needle Plate, Feed Dog And Conservation Covers For FT6539-1/FT7039-1

Pk YrkEeR 2 B &=
Ref. No. Parts Number Description Amt.Req.
I e BRI Presser FOOt ASM =-mmmmmmmmmmmm oo oo 1
2 2210390129 HIEFR Safety Plate Holder ~-----mmmmmmmmmmmmm oo 1
3 2210390120 Y 1
4 2210390123 PEEE SCIEW == oo oo oo m o e 2
5 2210390121 SEHFRZEEE COVEI —mmmmmmmmmmmmm s s oo 1
6 2210390124 O o 2
7 2210390139 TREMIE Rubber CUShion  =--m-mmmmmmmmm s 3
8 2210390125 JREMIB Rubber CUShiOn ----nmmmmmmmmmmmmmem oo 2
9 2210390127 B oo |
10 2210390122 e (e 12 GO 1
11 2210390126 B AE e |
12 221A0390140 SEHARZERRAH Cover ASM . ---mmmmmmmmmmmm e 1



i R RE SR (A)
-1/FT7039/FT7039-1

2.FT6539 /FT6539-1/FT7039 /FT7039-1 %%
Metering Device Mechanism Components (A) For FT6539 /FT6539

36

(\))) @ "0

29

Q@




2.FT6539/FT6539-1/FT7039 /FT7039-1 & 2 B2 (E S BV 2% (A)
Metering Device Mechanism Components (A) For FT6539 /FT6539-1 /FT7039 /FT7039-1

5k
Ref. No.
1

o0 ~J1ON L B~ WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

Yk R

Parts Number
2210390301
SMMO06401610A
2210390303
2210090304
2210390305
2210090306
8MN04280500C
2210090308
2210090309
2210090310
2210090311
2210090312
2210090313
2210090314
2210090315
2210090316
2210090317
8MNO03200300A
2210090319
2210090320
2210090321
2210090322
2210000533
2210090324
2210090325
8MB03200606K
2210090327
2210090328
2100000223
2200001622
8MB04281007K
8SB44400807A
2210090333
2200000228
8MB04283809E
8MC04281207D
8MB03200405A
4TB0000101
2210600116
4TB0000103
SMMO06402010A
2210390342
221A0090341
66451
2200001025
221A0390346

CZ

Description

7 ZE Roller Holder Bracket =---=-mmmmmmmmmm e
B4 Serew (CTO625 M- 1#16)-wmeemmemmemmemeameemmemmemmeemeameameemmemeamen
FER 7 ZE Roller Holder -m-mmmmmmmmemm e e oo

#H# Bushing ---

72 H #8248 Safety Plate Holder -------mmmmmmmmmmm oo
FTHBRE Spring Holder =---m-mmmmmmmmeme oo oo
BZES SCrew (MT0616 MA-0.7%5)mwemeemeemmemmemeameemmemmemeameameemeemmemen

JAETIERE Stud -
#% Spring -----

FRIBEHENE Adjusting NUt =-emmmmmm e oo

B E Arm

PEENEHR Tension ROIEr ---m-mmmmmmm e

fil Shaft ----------

A Tape Guide(R)  -mmmmmmmmmmmm oo
SEFE YRR Tape GUide BAT  —--mmmmmmmmmmmmmmommmmocome oo
e Tape Guide(L) ----mmmmmmmmmmmmmmm s oo
SR Tape Guide SUPPErt BAr =----n-mmmmmmmmmmmommcmmeoeoeoe oo
B2 4% Screw (CTO11S M3-0.5%3) wmnmmmmmmmmmmmomomce oo
FENEHG Feeding ROIEr  —---mmmmmmmmmmmmmmm oo oo
SEFESEARE Tape Guide Bar —--n-mmmmmmmmmmmmmmmmmmmoceoce oo

EfE Tape Guide

B EHEFE Knob Screw Stud  =-m-mmmmmmmmmm s

#PE Washer ----

il Tension Link Shaft ---cmmmmmmmmm oo
FEFEFR T Press Release =----w-mmmmmmmmmmm oo oo
B2 Screw (CT1207 M3-0.5%6) ==-=m-mmmmmmmmmcmm oo

FE{7Fr Holder ---
BEA% Screw  ------

FAR Washer (W3) mmmmmmm e
FEEGE Safety Plate ----mmmmmmmmm oo e e
B8R Screw (CT1237 M4-0.7#10) nvemmemmeemmeemmemmemmeemmemeemmeemeemeenee
W54 Screw (SHO309 11/64"-40%8)  <enmemmmmmeemmeemmemeemeemmeemeemeemnenes

2HH Joint  -------

S B Conical Spring Washer (CT0228) --=---mmmmmmmmmm oo
B2HE Stud (CT0227 M4-0.7#38) <nvemmemmemmeemmeemmemeemmeemmemeemmeemnenes
B2 Screw(CTO102 MA4-0.7%12) «wnmvemmemmemeemmeemmemeemmeemmeemeemmeemeenes
B85 Screw (FTOS48 M3-0.5%4) wenmeemmemmemeemmeammemeemeemeeemeemmeemeenes

#2244 Tape Holder

2100510 0

BEHE St (FTE001 16) cnvmememememememememcmeaeeaceaeseeeeeeeeeeeeeeeeeeeeeen-
BEHS StUd (FTBO103) ceemememememememememcmeseaeeeaeeeseeeeeeeeeeeeeeeeeeeens
1A% Screw (SHO444 MO-1%20) ==mmommmmmm oo

#H# Bushing ---

HREEIH Tape Guide Bar ASm.-----snnsmmmsmmsme oo

HE#L Paster -------
#E Washer -----

& HEEAH Safety Plate ASI, —--mmmmmmmmm e oo

HH=E
Amt.Req.

1

—_ == = WO

—
o

N = = == = = = NN N = W0 =N = = NN N = DN e



3.FT6539 /FT6539-1/FT7039/FT7039-1 :& 52 B (RS 2% (B)
Metering Device Mechanism Components (B) For FT6539 / FT6539-1/FT7039 /FT7039-1




3.FT6539 /FT6539-1/FT7039/FT7039-1 :& 52 B (RS 2% (B)
Metering Device Mechanism Components (B) For FT6539 / FT6539-1/FT7039 /FT7039-1

7k
Ref. No.
1

0O ~1 ON Lt A~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

Yk R

Parts Number
2210390401
2210390402
2210390403
90ERO080
2210390405
2210390406
8MH05320400A
2210090408
2210390409
2210390410
8MN06400800A
8SF36400606A
2210390413
90BB2547127
4RP0010225
4RP0010224
4RP0010223
2210390418
4RP0010221
2210090420
8MN06400800A
2210090422
2210090423
8MB03200606K
2210390425
2210390426
4RP0010323
2210390428
8MNO05320500E
2210390430
8MB04280807K
2210390432
2210390433
2210390434
90NB101313
2210390436
2210390437
2210390438
2100000223
8MMO04281007A
8MN06400400A
66480-11

% T

Description

@il Roller Shaft ---

FERZEE Pointer

SEAEPE  Connect Pin ---mmmmmmmm s m oo

EJZ41% E Ring --
#E Washer ------

il Shaft

1245 Screw (CT0523 MS-0.8%4) - emmmmmmmmmm oo

Bh#l Bushing ------

L BRI FE ClULCR LEVET <o mmmmmom oo m e

Fifiy Handwheel --

1254 Screw (CTO549 M6-1%8) mmmmmmmmmmmmm e

BE&R Screw(RP0217 9/64"-40%7)
HAE Rod -----mmm---
PR K Bearing

2 O] 1110 1)) <
VERE A Clutch ROIIET BASE =-nmnmmmmmmmmmmmmm oo

HE fpsss

% Clutch Spring

L BRANENHT ClULCh P1ALE - -nmmmmmmmmmmmmmmmmmmmmm s mmmm s oo cm e e e

A28 Clutch -----

EZ Clutch S16€VE CONLAL == mmmmmmmmmm e
18£S Screw(CT0549 MO=1%8) mmmmmmmmm s

44E8 Clutch Sleeve

FHFLHTAS  AdJUSHNG SCIEW =mmmmmmmmmmm s oo
1255 Screw (CT1207 M3-0.5%6) =mnmmmmmmmmmmmmmm s ocoeococo oo

1EEF Stopper ----

1B Upper Feed Roller Eccentric ----------mmsmmmmmmmmmm e
188 Upper Feed Roller Regulator ---------=mm-mmmmmmmmmmmme oo

FELMELS Adjusting Screw
Screw (CT0903 M5-0.8%5) =ommmmmmm s

IR
R
R
b2

Nut

Screw (CTS0215 M4-0.7#8) ==mmmmmmmmmmm e
Spacer -------
s Ball --------
BEHR Screw --------
H & Needle Bearing
#%E bushing ------
I Washer ------
g Shaft ------
#4 P Washer (W3)

B2 5% Screw (FT0203 M4-0.7%10) ---wrmmmmemmmmemmmemmmmemmmeemmeemmeeemmeeee
B2 8% Screw (FT390441 M6-1#4) ~mmmemmmmemmmemmeeemmeeeoeee oo

$8 Plate ----------

HH=E
Amt.Req.
1

ON O\ — — O DN — = = DN e

—_
[\

JUNE GGG G GGG GG G N GRS G Y NG S G NG N SO NG Y S



4. TS003 2

13

o
—




4. TS003 #fHe2E

7k
Ref. No.

O 00 1 O\ L Lo —

11
12
13

Yk

Parts Number
4TS0030101
8SAT9180613A
4TS0060103
4TS0060104
4TS0060105
8SC48321708D
8SA48320409B
4TS0060108
4TS0060109
8WF50202210A
4TS0060111
4TS0030112
8SH56320500A

% T

Description

@il Shaft ----

BEAR Screw (CT1514 5/16"-18%6) ~-mmmmmmmmmmmmmo oo
FEWE RO CUP = mmmmmmm e e e e
FF: Upper Thread Stand Rod =-=====mmmmmmmm s
BEHH  Bracket -------mmmmmmmm s oo

% Screw

ERWE Nut ---

T Lower Thread Stand ROd ~----=-=mmmmmmmmmm e

ERWE Nut ---

ARBEHER W00 SCIEW ==mmmmmm e m e e s oo
JE Stand Base ----=-=mmmmmmmm oo
FRENER Stop COLLAT == mmmmmmmmmm o s oo s ot

IE 5% Screw

B HE
Amt.Req.
1

AN~ W —, NN — — =N



1. FT7039-2 BRI, 1, 3R A1 14 e 2% T 35 51 5%
Press Foot, Needle Plate, Feed Dog And Conservation Covers For FT7039-2

7ok By #F B Distance Of Needles
Ref.No. Description 4.0 48 56 6.4
JEETAN
2 p 5221PF09404 5221PF09484 5221PF09564 5221PF09644
resser Foot
£l
3 5221TP39401 5221TP39481 5221TP39561 5221TP39641
Needle Plate




1. FT7039-2 BRI, 1, 3R A1 14 e 2% T 35 51 5%
Press Foot, Needle Plate, Feed Dog And Conservation Covers For FT7039-2

FFak YrkleRaR

Ref. No. Parts Number

1 22100901011

2 e
T
4 5221FD39560

5 5221DF09560

6 8MN04280400A
7 2210090107

8 2210090108

9 22100901091
10 8MB04281007K
11 90ER060

12 2210090112

13 2210090113

14 2210090114

15 2210090115

16 2100000223

17 2280390117

18 2280390118

19 2210090119

20 2210390128

21 2210390129

22 2210090120

23 2210090121

24 O0WWO060

25 2200000910

26 2210090124

27 8MA95300307A
28 2210090126

29 2210090127

30 8MC03201306D
31 5221DG0012
32 2280390141

CZI

Description

FEHRZE Cloth Plate =-mmmmmmmm el
JERAl Presser FOOt ASIM  =mmmmmmmmmm e s e

$F#% Throat Plate

R Main Feed DOg ~---mmmmmmmm e

lIES

Diff Feed Dog --------mmmmmmmm oo

g N A (N Y K L

HAR Slide Guide

[ TEA COVEr SUPPOIT = mmmmmmm e e e
SEFF B Chip GUIdE -=-nmmmmmmmmmmm o e
B2 A% Screw (CT1237 M4-0.7%10) =--nmmmmmmmmmmmmmmcmmoccomo oo
B JATIER B Ring (CTOS32) <-emmmmmemmemmemmem e

HE A

G Spring ------
¥R Slide Bar ---
1F & A Stopper -

E A Edge Guide

FA P Washer (SHO223) -mmmmmmmmmmm e oo e e
T ERTEE Front COVEr =---mmmmmmmm e oo oo

H]Z Side Cover -

JECH7 58 7 5 Thread Protect Plate -----m-m-mmmmmmmmmmmm s
ZEIZIEEAR Regulator Plate ------m-mmmmmmmmm oo s
IR Safety Plate HOlder ------m-mmmmmmmmm oo

FHH Spacer -----
BE % Screw -------

BB Wave Washer ----m-mmmmmmmmm e e
B Washer (CT0910) =-mnmmmmmmmmm e e e

#E Washer -----
BEME Nut -----m---
W8k Magnet -----

£} 2% Rear Cover

B25% Screw (UTB0335 M3-0.5%12.5) <neemmemmemeameemmemmemmeameameameemmemenee
BAEEFH Feed DOg ASM. =mmmmmmme s e e e oo
FEAAIL Cloth Plate -=-=-mnmmmm e e e

e e e i e e i e e e i e e i S B e i e T e i e e B e e e e e e



2.FT6539/FT6539-2/FT7039/FT7039-2 I ~ R JJ B &l A 51 5
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

wfe
//
w@ /,/ ©

/

)

@




2.FT6539/FT6539-2/FT7039/FT7039-2 [ ~ T J]Ha @) # 51 2
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

FFak YrkleRat

Ref. No. Parts Number

1 2210090201

2 8MN03200400C
3 8MMO04281407A
4 8MNO05320500E
5 2210090205

6 2210090206

7 8MMO05321409A
8 2210090208

9 2210090209

10 2200000109

11 2210090211

12 2210090212

13 8MMO04282507B
14 2210000533

15 90ER060

16 2210090216

17 2210090217

18 8MC04280507D
19 2210090219

20 66800

21 2210090221

22 66800

23 2210090223

24 2210090224

25 8MN04280400A
26 2210090226

27 90SP0206

28 2210090228

29 66800

30 2210090230

31 66800

32 2210090232

33 66800

34 8MB03200506K
35 2210090235

36 8SC36401007D

37 2210090237

38 8MN06400600A
39 2210090239

40 2210090240

41 2210090241

42 2210090242

43 2210090243

44 8SB44401407A

45 2210090245

46 2210090246

47 2210090247

48 8MB04280807K
49 8MMO06402010A
50 2210090250

N

Description

HE Connecting Rod =-mmmmmmmmm e e oo e
BEES Srew (CT1242 M3-0.5%4)wmmmmeemmeemmemeemeemmeemeemeemeeemeemeaneen-
&% Screw (FT1003 M4-0.7%14) =mmmmmmmmmm e
B8R Screw (CT0O03 MS5-0.8%5) —nesmeemmeemmemmemeemmeemeemeemeeameemeaneen-
PR LB ECCENTIIC ~mmmmmmm e e e e e e e e
BHAR LVl =mmmmmmmm o s
B4 Screw (CTO632 MS-0.8%114) wnvemmeemmemeemmeemmemeemmeemeemeemmeaneen-
HHAREE ROd Pin mmmmemm e e e e e
TEALEE KNOCK Pin mm e e e e e e e e e
FLEE Seal Plug ----mmmmmmmm e e e oo e e s
BHZKFE BracKet -----mmmmmememee o oo oo
FHBH BUSHING ~mmmmmm e e e oo e
BEAR Screw (FT0719 M4-0.7%25 )= mmmmmm e e
FARE WaSHEr ~mmmm e e e e
EFSHIBR E RiNg --m-mmmmmm e e e el
FLEE PlUg -ommmmmm e e e
FEZE Oil Defender —---m-mmmmmmmmm e
BEAR Screw (CT0122 M4-0.7%5)mmmmmmmmm et
BHBH BUSHINE =-mmm e e e e e e oo e
VISR OFl WACK <nmemmmemmmmmmemmsemmmmeemmsemmemsemmsecmemeemeemmeemeemeemnen-
N Y
VAL OFl WHCK <nmemmmemmmmmemmsemmmmeemmeemmemsemeecmemeemmeemmeemeemeaneen-
FLZE PlUg  mmmmmmmmem e oo e
THES Oil Seal ~-mmmmmm s e
B2 SCrew (CT0229 MA-0.T#4) <memeemmeemmemeemeemmeemeemmeemeemeemeaneen-
BHAR LEVET =mmmmmm e e e e e e
TEEEPH SPring Pinl —e-emeeems e oo
YFBE Silde BIOCK =mmmmmmmm e e oo e e
VAL OFl WACK <enmemmmemmmmmemmsemmeemmemmsemmeemeeemeemmeemeeemeemmeemmeemeenea
FEAETR Connecting ROd ~-mmmmmmmmmm s e oo
VHIEEL OFL WACK <emmemmmemmmmmmemmsemmmmeemmeemmeemeemeemmeemsemsemmeemeeemeenea
FLEE PlUE ~-mmmmmmmmmm e o e e
T 0T AT
BEES Srew (CTO52S M3-0.5%5)mmmmmeemmeemmemeemeemmemeemeemmeemeemeennea-
EAAB Chip Guard -------mmmme e
B2 Screw (SHO125 O/64" ~40%10)<mnremmeemmemeemmeemmeemeemeemmeemeemeennen-
77 Upper Knife =-m-mmmmmm e e oo oo e e e
BEAR Screw (C0244 M6-1%6)=nmmmmmmmm e
71 Upper Knife Holder =---m-mmmmmmmmmm oo oo e
TEALEE Knock Pin =mmmmmm s e e oo e
R Lower Knife Clamp =----mmmmmmmmmmmm e oo oo
N 7T Lower Knife --m-mmmmmmm s oo oo
TTJEE Lower Knife HOlder -==mnnmnmmmmmmmm e oo e e
B4 Screw (SHOL12 11/64"-40% 14)mvemmeemmemmeemmeemeemeemmeemeemeemeaneen-
BB BUSHING =-mmmmmm e e e e e e
NJJ#& Lower Knife Holder Bracket --------mmmommommomm ool
IEENF Rotation StOPPEr =--=-mmmmmmmm oo e e
BEAR Screw (CTO215 M4-0.7%8)mnmmmmmm e e
B4R Screw (SHO444 M6-1%20)--mmmmmmmmmm e e
T

[ N I NS I e e e e e N N e e e e el \ ® N e e e e Y S T e e e e S R e e L\ P el ® M e e e e S N SN N NS I AN NS I GO I NS I



2.FT6539/FT6539-2/FT7039/FT7039-2 I ~ R JJ B &l A 51 5
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

wfe
//
w@ /,/ ©

/

)

@




2.FT6539/FT6539-2/FT7039/FT7039-2 [ ~ T J]Ha @) # 51 2
Right Hand Upper And Lower Knifes Driving Mechanism Components For
FT6539/FT6539-2/FT7039/FT7039-2

FFak YrkleRat 2 i

Ref. No. Parts Number Description

51 8SN44400400A g% Screw (SHO104 11/64"-40%40) ==mmmmmmmmmmm s
52 2210090252 TEATIE COLAL ~mmmmmmmmmm e e e e
53 2210090253 e
54 8MN03200400C B A% Screw (CT1242 M3-0.5%4)wmmmmmmm s
55 2210090255 A GASKEL memmmeemm e e e
56 2210390256 O
57 2210600135 AR OB Regulating Eccentric (Ft600135)----=m=mmmmmmmmmmemomemcmcceeee
58 2210600136 He4G IR Ol Eccentric(FTO00136) =-mmmmmmmmmmmmmmm s
59 221A0090256 SHARAH Connecting RO ASM.-mmmmmmmmmmmmmmeooo oo
60 221A0090257 BHAR AR Lever ASM.-----mmmmmmmm oo oo

e e T S S AN NS }



3.FT6539 /FT6539-2 / FT7039 / FT7039-2 H5UH A4 &k fz B AT g 24815 51 58
Supporting Board And Chute Components For FT6539 / FT6539-2 /FT7039 / FT7039-2

0
0
N
(!
k(\w‘.Q
\/

(@14

18



3.FT6539 /FT6539-2 / FT7039 / FT7039-2 H5UH A4 &k fz B AT g 24815 51 58
Supporting Board And Chute Components For FT6539 / FT6539-2 / FT7039 / FT7039-2

Pk YrkReR EZ B HE
Ref. No. Parts Number Description Amt.Req.
1 2200001501 25 Belt Cover (CT1501) mmmmmmmmmmmmmm e 1
2 8MB06404609S HEf% Screw (CT1502 M6O-1%46) -mnmmmmmmmmmm e 2
3 66945 TREMIB Rubber CUShioN =--n==mmnmmmmmmmmmmm oo 4
4 8SAT9180613A HEME Nut (CT1514 5/16"-18%6) wnmmmmmmmmmmmmm e 17
5 2210001505 2 N T 14
6 2200001513 BB EE Rubber Washer -------mmmmmmmmmmmm oo 4
7 2210001507 HEZRML Supporting Board =---------mmmmmmmmmmmmm e 2
8 8MB06401512M B Bolt (FT1508 M6-1%10) -eneemmmmemmemmemeemeemmememeemeemmecmememeee 4
9 8SC79189627B SRS Bolt (CT1509 5/16"-18%63)-=nmmmnmmmmmmmmmmcocmccceeee e 5
10 2200001510 FAPE WaASNET - mmm oo oo 17
11 2200001511 IR Rubber Washer =-------mmmmmmmmmmmmm oo 4
12 2210090612 FRHL Chute SUPPOT === mmmmm e e s s 1
13 2210090613 BEAR SCIEW === mmmmmmm oo o oo e e e 1
14 2210090614 ARKEEET W00 SCIEW =-mmnmmmmmmmmmmmm s 7
15 2210090615 3B Chute (UPPEr) =-----mmmmmmmmmmmmm oo 1
16 2210090616 TEAJG Chute (LOWEL) =-=nmnmmmmmmmmmmmmmmm e e e e e 1
17 2210090617 R N "
18 221A0090618 FAURAE Chute ASM. =-mnmmmmmmmmmmmmmmcmc oo e 1



4. TS003 2

13

o
—




4. TS003 #fHe2E

7k
Ref. No.

O 00 1 O\ L Lo —

11
12
13

Yk

Parts Number
4TS0030101
8SAT9180613A
4TS0060103
4TS0060104
4TS0060105
8SC48321708D
8SA48320409B
4TS0060108
4TS0060109
8WF50202210A
4TS0060111
4TS0030112
8SH56320500A

% T

Description

@il Shaft ----

BEAR Screw (CT1514 5/16"-18%6) ~-mmmmmmmmmmmmmo oo
FEWE RO CUP = mmmmmmm e e e e
FF: Upper Thread Stand Rod =-=====mmmmmmmm s
BEHH  Bracket -------mmmmmmmm s oo

% Screw

ERWE Nut ---

T Lower Thread Stand ROd ~----=-=mmmmmmmmmm e

ERWE Nut ---

ARBEHER W00 SCIEW ==mmmmmm e m e e s oo
JE Stand Base ----=-=mmmmmmmm oo
FRENER Stop COLLAT == mmmmmmmmmm o s oo s ot

IE 5% Screw

B HE
Amt.Req.
1

AN~ W —, NN — — =N



5.FT6539-2 /FT7039-2 Ef5E%EE Fabric Guide Components For FT6539-2 / FT7039-2

»@x

D s

»

®
(O ©

(e 5% o
®
(O O




5.FT6539-2 /FT7039-2 Ef5E%EE Fabric Guide Components For FT6539-2 / FT7039-2

Pk YrkReR 2 B R
Ref. No. Parts Number Description Amt.Req.
1 4TB0000101 A Tape Holder —---mmmmmmmmmmmmmod e 1
2 2210600116 BEEE STUA —mmemmem e em e 3
3 4TB0000103 L |
4 2100000223 FUEE Washer (W3) -m-mmmmmmmmmms oo oo e . 6
5 8MB04280807K 5% Screw (CT0215 M4-0.7%8)=mmmmmmmmmmmm e 2
6 4TB0000106 B2 1) 1 1 1
7 4TB0000107 SEAERL Tape GUIde ------nmnmmmmmmmmmm oo oo 3
8 4TB0000108 SEAERL Tape GUIde ------nmmmmmmmmmmm oo oo 3
9 4TB0000109 P A%BE Tape Guide Adjusting Holder -------m=msmsmmmmmmmmmmoncceeee 3
10 8MNO03200300A B %R Screw (CTOT1S5 M3-0.5%3)mmmmommm e 6
11 8MA03200306A HEME Nut (FTBOL11 M3-0.5%3)mmmm oo mm e 3
12 4TB0000112 T ZE HOIdET ~---mmmm == s e e e e e 1
13 8MB04280507K 1855 Screw (FT0235 M4-0.7%5) mmmmmmmmmmmmm e e 2
14 4TB0000114 B0 ST 1 1
15 8MB04281007K 1845 Screw (CT1237 M4-0.7%10)=-=-mmmmmmmmmmmmmm oo 4



1. Ft7060 7~ U FH 254511 2% Parts List For Ft7060 Flatseaming

o (=)
2| g 3 g
| S & =3
-l 2 () [
ClEIE|E| S

= [am o Z.
— = = =
o™ o™ o~ o~
o o o o
v v v v
f) ()
o X el e} =
5 2 (el (=
clLE B = S
5=
= 2 o =
= = = =
™ o~ o~ o~
©» o~ o o o
k v v v v
is=)
{5
L
Z.
Gy
o
L
Q
=
<
=
4
[ o
fa)
2| 8| £| 2
2l g €| 8| =
v
jind} ] S5 s O
===y = [a» ~ Z,
= = = =
4= N ™~ ~ I\
<A o o o o
v v v v
f) < (=)
S8 8| 2
~ 8 =] =] =
O O Nej
Dol = = £ )
= 2 o Z
= = = =
S| 8| 8|8
rA.\/HJ v v v
L
h
j="
= £ 3 5 £
=IO | )
EEIESIE G g BET
SlxE Z2lxy o S| = o
WZIwF|E e+
(5] o 8
al 2| &7 gl 28
L
o]
~
Lo
o
I = s =
iags =
~




1. Ft7060 4~ I pY § F 245155 Parts List For Ft7060 Flatseaming

5k
Ref. No.

O 00 3 O\ L B LN —

11
12
13
14
14-A
14-B
14-C
14-D
15
16
17
18
19
20
21
*22
23
24
25
26
27
28
29
30
31
32
33
34

Yk
Parts Number
2200000710
22100002041
5221DF60560
5221FD60560
8MB85241306K
2210600118
2210600120
5221DG0013
2210600122
2210600123
2210600124
5221NG60560

8SB24560405A
5221PF6056F
2210600127
66728-1
85C24560303B
2210600132
227A0000342
221FR0O101
2210600135
2210600136
06728-10-5
2200000353
2200000354
2200000355
2200000356
2200000357
221A0600143
2280000203
2200000716
2210000724

C

Description

SEER Thread GUAAE == mmomomm o m o d oL
HEHRZE Cloth Plate === =mmmmmmm s s e oo
E3& 4 Diff Feed Dog(See Left Page) ----------=n=n=mmmmmmmmmmmmmmmcoeeee
T %A Main Feed Dog(See Left Page) --------=m-mmmmmmmmmmsom e
$F#2 Needle Plate(See Left Page) ---------znmmmmmmmmmmmmmmoeoeeeooeee
BESR Screw (FTOS19 M3.5-0.6-%13)=mmmmmmomm oo
S THread GUAAE == mmmmm e

s Spacer ----

SEA AL Main Feed DOg ASM . =mnmnmmmmmmmmm oo
SE THIEAd GUIAE = mmm o m oo
SHEE T Needle Thread Take-Up -------mmmmmmmmmmmmc e
S THIEAd GUIAE == m - m o m oo
%3881 28 Needle Guard (REar) ---=-=n==mmmmmmmmmmmmmmmm e e oo
BEIAIAE Press Foot Set(See Left Page) ----=---mmmmmmmmmmmmomccoceeeo

&% Screw -----

BRI E Press Foot Tongue(See Left Page) ------=-m-mmmmmmmmmomem oo
B2 A% Screw (SHO413 3/32"-56%4) «nmmmmmmmmmm oo
SEAT TR Presser FOOt GUIAE -=mmmmmmmmmmmmmmmmmmmm e
S Thread GUide --=---mn=mmmmmmmmmmmmmm s s
#1 Needle (UY118GAS #10 ) wmmmmmmmmmmm s

f&$t Needle ---

5% Screw (NTO723 3/32"-56%3)wmmeemmeemmemmeemmeemmemeemmeemmemeemeamnenes
$1¥4 Needle Clamp (See Left Page) -----=-m-mmmmmmmmmm oo
Rt Balance Welght --mmmmemmm e oo e
R J7#HIAH Thread Retainer ASm. =-----mmmmmmmmmm s
EfE Folder Unit (Two-fold) (EXtra) -----=-=-=-s-mmommmmmmmom oo
AR O Regulating ECCENTIIC =-mmmmmmmmm s s
HEFSIR VR ECCENTTIC ~mmmmmmmmmm s e e oo
fil FH &1 Spare Needle -=-mmmmmmmmmm e e
iR Thread Guide (CT0353) ----mmmmmmmmmmmmmm oo
BEHE StUd (CTO354) <meemmeemmmmmemmemmeemmemmemmeemmeemsemmeemeeemeemeemnen-
iR JJHEHEEE Tension Disc (CT0355) --mmmmmmmmmmmmm oo
TEEE Spring (CT0356) =-mmmmmmmm e oo e e
BEE NUE (CTO3ST) wnnmmemmmemmeemmemmeemmeemmemsemmeemmeemeemmeemmeemeemmeemmemee
EHRA Thread Guide ASM.--mnmmmmmmm e
T RTZETEEIBE Movable BIOCK =-=-mmmmmmm e
FAFE Washer (CTOT16) =mnmnmmmmmmm e e oo e

i3 $5 Rod Pin

* He2f fLCustom-made Item

[ T e e S N i S e O N e T U L e N e e T T T e T e T e S e S e e e S S N = S S S ST S



2. FT7060-1 7~ A1 PU$f A 25 4-%1 2% Parts List For FT7060-1 Flatseaming

Fra% e $F#E  Distance Of Needles
Ref.No. Description 52 5.6 6.0 6.4
$Hii
5 5221TP60520 5221TP60560 5221TP60600 5221TP60640
Needle Plate
JRETA
14 5221PF60520 5221PF60560 5221PF60600 5221PF60640
Presser Foot
-
24-B ] 5221PF6052A 5221PF6056A 5221PF6060A 5221PF6064A
Presser Foot Tongue
§ry
18 st 5221INC60520 5221INC60560 522INC60600 5221NC60640
Needle Clamp




2. FT7060-1 7~ A1 U4t A 2 4-%11 2% Parts List For FT7060-1 Flatseaming

5k
Ref. No.

O 00 3 O\ L B LN —

11
12
13
14
14-A
14-B
14-C
14-D
15
16
17
18
*19
20

Yk R
Parts Number
2200000710
22100002041
5221DF60560
5221FD60560
8MB85241306K
2210600118
2210600120
5221DG0013
2210600122
2210600123
2210600124
5221NG60560

8SB24560405A
5221PF6056F
66734-11-5

221FR0O101
2280000203

% T

Description

SEER Thread GUAAE == mmomomm o m o d oL
HEHRZE Cloth Plate === =mmmmmmm s s e oo
E3& 4 Diff Feed Dog(See Left Page) ----------=n=n=mmmmmmmmmmmmmmmcoeeee
%4 Main Feed Dog(See Left Page) ----------=mzmmmmmmmmmmmcmmcceeeee

$1# Needle Plate(See Left Page)

B SCrew (FTO519 M3.5-0.6-% 1 3)-<nmemmsmmmemeemmemmeameameemeemeemmeameemeaee
SR Thread GUIdE -----m-mmmmmmmmm s e
FEER SPACET =mmmmm e e e e e

AR Main Feed DOg ASM.---mmmmmmmmmmmmmmmoms oo
SEAR Thread GUIdE -------mmmmmmmm s s oo
SHEE T Needle Thread Take-Up -------mmmmmmmmmmmmmmm oo

SEAR Thread GUIdE —------mmmmmmmmmm s m oo
#%E 5125 Needle Guard (Rear) ---------====m=mmmmmmmmmmmmmmmocococoooee
JFEIAIFE Press Foot Set(See Left Page) ------m-mmmmmmmmmmmmmmmem oo
B S CT W~ m e m e

BRI E Press Foot Tongue(See Left Page) ------=-m-mmmmmmmmmommm oo
B85 Screw (SHOAT3 3/32"-56%4) cemmemmeemeemmemmemmeameameameemeemmemeameemen
AT ERL Presser FOOt GUide ------=mmmmmmmmmmmmmmmm oo
i A $T Spare Needle (557 2E) -mmmmmmmmom e
$1 Needle (SCHMETZ Canu:34:22 1 NM: 75 #11) -m-mommmommmmemeeee e

BE Ak Screw (NTOT23 3/32"-56%3)-mwmemomememememem e oo

#1388 Needle Clamp (See Left Page) ----=-=-=nmnmmmmmmmmmm oo
B Folder Unit (Two-fold) (BX{ra) --------==-snmmmmmmmmmmmcmmmcoc oo

N EERTZE R BN Movable Block

* B H Custom-made Ttem

[ Y 2 T S e e N N L e e el e e e e e



3. 52 AR AHCT6760/CT9060/FT6760/FT6760-1/FT7060/FT7060-1
Thread Tension Mechanism Asm. For CT6760/CT9060/FT6760/FT6760-1/FT7060/FT7060-1 Use




3. 52 AR AHCT6760/CT9060/FT6760/FT6760-1/FT7060/FT7060-1
Thread Tension Mechanism Asm. For CT6760/CT9060/FT6760/FT6760-1/FT7060/FT7060-1 Use

7k
Ref. No.
1

00 ~1 O\ L A~ W

10
11
12
13
14
15
16
17
18

Yk
Parts Number
2100001121
2100001123
2200000303
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
2200600210
2200000311
2200000312
2200600213
8MC04280807D
2100001122
2100001121A
22000003611
220A0600218

% T

Description

ok I AR EEIEME Tension Nut (Red ) (SHI121)----mmmmmmmmmmmmmmsm oo

H# Spring (Red) (SH1123)---
£ Bushing -------m-mmmmmmmmeme-
5#% Spring ( Yellow) ( SH1131
TS FE Spring Seat --------------
SEREE Felt ---mmmmmmmmmmmemeeee
5 I Tension Disc -------
BERE Stud -----mmmmmmmmmmmmeeaeaee
FEER Spacer --------m-mmmmmmmmmmee-
ZRVE IR Release Wedge -------
B4 Thread Guide ---------------
3B Thread Guide ---------------

S

7R ST EEHIAA B Tension Post SUPPOrt ==-m-mmmmmmmmm s

B2k Screw (CT0130 M4-0.7%8)
£ Bushing ----------=-=-nmnmnmn-
i 7 A ELIENE Tension Nut ( Ye
BEFE Stud -----mmmmmmmmmmmmeeeee
2% 50 Thread Tension Set Asm.

DL I )50 B ) ——

NN NN — OO — O



4. 66708 #rZ8 Thread Stand 66708

12 % o

g N0
S A $o250%

%054 \ L5655

SRS XS
e 2T

S

ERR5655>

ST
]
ool WSS
9% YU,
N9 %05505%455
O L2552
755 X%
Voo 7N
BE] SIS
CE5oT B 0 oo
koo 60555

§ %
955955 S0 45%)
SRELERTIIS”

G505 %
0580580552

i 5



4. 66708 #rZ8 Thread Stand 66708

FFak YrkleRaR EZI i B HE
Ref. No. Parts Number Description Amt.Req.
1 667051 FEME RO COVET = mmmmmmm e e e e 1
2 667052 #E Upper Thread Stand Rod =-=-=-======mmmmmmmmmommmm oo 1
3 667053 5 [ o 0 A 1
4 667054 AL Lower Thread Stand ROd ===-======mmmmmmmooooe 1
5 667055 FUE] WASHEL ~-mmmmmmmmmm e e oo m e e e e 2
6 667056 22 1= 1
7 667057 FETH BracKet -=---=nmmmmmmmmmmm oo oo oo 1
8 667058 2 N o 2 3
9 667059 220 4
10 6670510 BEAR  SCIEW =mmmmmmmmmmmm e m oo oo 1
11 6670511 BERE ALY —meceeecec e e ememeen |
12 6670512 BT Bracket -------mmmmmmmmmmmmm oo oo 1
13 6670513 AR Thread GUide -------=mmmmmmmmmmmmm oo 1
14 6670514 #% Spool Set for SHOO0S =----mmmmmmmmmmmmmmmmm e 6
15 6670515 BT SPOO] PN == mmm e o s o e o meeeee 6
16 6670516 EOHE Spool Retaining Lup -----=-m-mmmmmmmmmmmmmmmmm oo 6
17 6670517 Y 6
18 6670522 FR A% 8 Spool Set Bracket =----mmmmmmmmmmmmmmm oo 1
19 6670519 B B Spring Washer -=-=---mmmmmmmmmmo oo 5
20 6670520 L 5
21 6670521 SEELEE Thread GUIde -----=-=n=mmmmmmmmmm oo oo 1
22 6670522 A% 8L Spool Set Bracket =---mmmmmmmmmmmmmmmmmm oo 1
23 6670523 FEFL CLAMD == === oo m o s 4
24 6670524 Y o) XA 4
25 6670525 T EE B SpPring Washer ---m-mmmmmmmmmmmm oo 4
26 6670526 BB UL woemmemememeeeeem e e e e e e e e em e ememem e emememememememen 4
27 6670527 FEAR SUPPOIt ROd == mmmmmmm e oo 1
28 6670528 BEAR SCIEW =mmmmmmmmmmmmm oo oo oo oo 1
29 6670529 T |
30 6670530 AREZHR WOOd SCIEW =mmmmmm e m e oo 1
31 6670521 B Thread GUide -------mmmmmmmmmmmmmmm oo 1



1.FTG4700/FTG6500/FT7200 8 5 o i #% o 4% B S F =0
FTG4700/FTG6500/FT7200 Special Parts For Heavy Material Application

-

X

[

N

y
-

7. $F5 Needle Plate 8. JBEMl  Press Foot
B R S B G A% A £t B i
Needle Plate Parts No. Press Foot Parts No.
56 5220TP00567 56 5220PF00563
6.4 5220TPO0645 64 5220PF00643




1.FTG4700/FTG6500/FT7200 i 535 #i 5 B 5 B H FH FH 4
FTG4700/FTG6500/FT7200 Special Parts For Heavy Material Application

5k
Ref. No.

O 00 00 00O OO0 00 OO0 ~1 O L A~ L o —

Yk
Parts Number
2211000101
2211000102
2211000103
5221FD00566
5221DF00561
2210390256

8MC85240705A
5221PF0956C
5220PF0356D
8SB24560405A
5220PF0056L
5221DG0016

CZI HALH

Description

A SRAFE —emmemmmmmmmemcemmemmemmemmmemcemmemeameememememeemeemeemeemememeenen
BHEH Crank Shaft - oo oo s s
FRRE GUIdE ~mmmm e e e
F IR Main Feed DOg ------mnmmmmmmmmm oo
B A1 Diff Feed DOg -------mmmmmmmmmmmmmmmm oo
AR L VET -mmm e m e e e
AR Needle P1ate ---nmnmmmmmmmmmmm s s oo m ot
JRBAIAE Press FOOt =mmmmmmmmm s s e e e e
A T (o
A o (N
BRI NUL = e e e e
B2 4 Screw (SHOA-13 3/32"-56%4) <-emmmmemememmememeemememeemememeemememeememenen
SEAR R Curl GUard ---------mmmmmmm oo
SEAEARH Feed DOZ ASIM. ~mmnmmmmmmmm s s



FT7000-0-356M
General Plain Seaming

— i (R )

CHING CHI MACHINE CO,, LTD
http://www kingtexsewing.com.tw

The specifications and / or appearences of the equipments described in
this catalogue are subject to change without further notice.
FiRspiER BEHHNR IETEFEMS MAER 2 LIRS NS TSNS LSRR

C. BB BRAT



	1: DEVICE
	2: FT7002-P1
	3: FT7002-P2
	4: FT7002-P3
	5: FT7002-P4
	6: FT7002-P5
	7: FT7002-P6
	8: FT7002-P7
	9: FT7002-P8
	10: FT7002-P9
	11: FT7002-P10
	12: FT7003-P1
	13: FT7003-P2
	14: FT7003-P3
	15: FT7003-P4
	16: FT7010-P1
	17: FT7010-P2
	18: FT7010-P3
	19: FT7010-P4
	20: FT7010-P5
	21: FT7010-P6
	22: FT7010-P7
	23: FT7010-P8
	24: FT7011-P1
	25: FT7011-P2
	26: FT7013-0-P1
	27: FT7013-0-P2
	28: FT7013-1-P3
	29: FT7013-1-P4
	30: FT7013-2-P5
	31: FT7013-2-P6
	32: FT7039-P1
	33: FT7039-P2
	34: FT7039-P3
	35: FT7039-P4
	36: FT7039-P5
	37: FT7039-P6
	38: FT7039-P7
	39: FT7039-P8
	40: FT7039-P9
	41: FT7039-P10
	42: FT7039-P11
	43: FT7039-P12
	44: FT7039-P13
	45: FT7039-P14
	46: FT7039-1-P1
	47: FT7039-1-P2
	48: FT7039-1-P3
	49: FT7039-1-P4
	50: FT7039-1-P5
	51: FT7039-1-P6
	52: FT7039-1-P7
	53: FT7039-1-P8
	54: FT7039-2-P1
	55: FT7039-2-P2
	56: FT7039-2-P3
	57: FT7039-2-P4
	58: FT7039-2-P5
	59: FT7039-2-P6
	60: FT7039-2-P7
	61: FT7039-2-P8
	62: FT7039-2-P9
	63: FT7039-2-P10
	64: FT7039-2-P11
	65: FT7039-2-P12
	66: FT7060-P1
	67: FT7060-P2
	68: FT7060-1-P3
	69: FT7060-1-P4
	70: FT7060-P5
	71: FT7060-P6
	72: FT7060-P7
	73: FT7060-P8
	74: FT7200-P1
	75: FT7200-P2
	76: back

